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Applicant :  TP-LINK TECHNOLOGIES CO., LTD.
Manufacturer : TP-LINK TECHNOLOGIES CO., LTD.
EUT Description : N600 Wireless Dual Band Gigabit Access Point
FCCID :  TE7EAP220

(A) MODEL NO. : EAP220

(B) SERIAL NO. : N/A

(C) TEST VOLTAGE : DC 12V From Adapter Input AC 120V/60Hz

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C: 2014

Test procedure used:
ANSI C63.10: 2009;KDB558074 D01 v03r02

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.13 ~ 15, 2015 Report of date: Apr.09, 2015
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.247 PASS
Conducted spurious emissions FCC Part 15: 15.247 PASS
6dB Bandwidth FCC Part 15: 15.247 PASS
Peak Output Power FCC Part 15: 15.247 PASS
Power Spectral Density FCC Part 15: 15.247 PASS
Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name : N600 Wireless Dual Band Gigabit Access Point
Model Number : EAP220

FCCID : TETEAP220

Radio : IEEE802.11 a/b/g/n;

Operation Frequency : IEEE 802.11a: 5180MHz—5240MHz;5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;
5180MHz—5240MHz,5745MHz—5825MHz
IEEE802.11nHT40: 2422MHz—2452MHz;
5190MHz—5230MHz,5755MHz—5795MHz

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
: IEEE 802.11a/g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,QPSK,BPSK)

Modulation
Technology

Antenna - Assembly © \ g Type: Omni ; Gain: 4dBi

Gain

Applicant : TP-LINK TECHNOLOGIES CO., LTD.
Building 24(floors 1,3,4,5) and 28 (floorsl-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Manufacturer : TP-LINK TECHNOLOGIES CO., LTD.
Building 24(floors 1,3,4,5) and 28 (floors1-4) Central Science and
Technology Park, Shennan Rd, Nanshan, Shenzhen, China

Power Adanter : Manufacture :TP-LINK;M/N: T120150-2B1

W p Data Cable:Unshieled,Undetachable,1.5m
Date of Test *Mar.13 ~ 15, 2015
Date of Receipt : Mar.10, 2015

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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2.2. Test Information

A special test software was used to control EUT work in Continuous TX mode(nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)

IEEE 802.11b 1 Low :CHI 2412
1 Middle: CH6 2437

1 High: CH11 2462

IEEE 802.11¢g 6 Low :CHI1 2412
6 Middle: CH6 2437

6 High: CH11 2462

IEEE 802.11n HT20 MCSO0 Low :CHI1 2412
MCS0 Middle: CH6 2437

MCSO0 High: CH11 2462

IEEE 802.11n HT40 MCS0 Low :CH3 2422
MCSO0 Middle: CH6 2437

MCS0 High: CH9 2452

Note: 1. According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.
2. This is 2T2R device, test comply with the Requirement of KDB662911.

3. IEEE802.11b/g use CDD and 11n use MIMO mode during the test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15080
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2.3.Tested Supporting System Details
No.| Description | ACS No. |Manufacturer| Model | Serial Number | Approved type
MFCC DoC
N/A ACER ZOW N/A MBSMI ID:R41108
1.| Notebook [Power Cord: Unshielded, Detachable, 1.8m

Power Adapter: Manufacturer: Lite-On, M/N: PA-1900-32
Data Cable: Shielded, Undetectable, 4.0m(Bond one ferrite core)

5.| LAN Cable [Shiclded, Detachable, 2.0m

2.4. Block Diagram of Test Setup

LAN Cable

Notebook

Adapter

|

AC Mains

Load

EUT

Adapter

l

AC Mains

(EUT: N600 Wireless Dual Band Gigabit Access Point)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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2.5. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou, Shenzhen,
Guangdong, China

Name of Firm

Certificated by FCC, USA
3m Anechoic Chamber :  Registration Number: 90454
Valid Date: Dec.30, 2017

Certificated by FCC, USA
3m & 10m Anechoic Chamber : Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
EMC Lab. :  Registration Number: IC 5183A-1
Valid Date: May. 14, 2017

Certificated by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2015

2.6.Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty

Uncertainty for Conduction emission test

S No. 1 Condustion 3.1 dB(150kHz to 30MHz)

3.3 dB(30~200MHz, Polarize: H)

Uncertainty for Radiation Emission test 3.3 dB(30~200MHz, Polarize: V)
in 3m chamber 3.5 dB(200M~1GHz, Polarize: H)
3.4 dB(200M~1GHz, Polarize: V)
Uncertainty for Radiation Emission test in 5.0 dB(1~6GHz, Distance: 3m)
3m chamber (1GHz-18GHz) 5.0 dB(6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test 3.6 dB
Uncertainty for' anductlon Spurious 20dB
emission test

Uncertainty for Output power test 0.8 dB
Uncertainty for Power density test 2.0dB

Uncertainty for Frequency range test 7x107
Uncertainty for Bandwidth test 83 kHz
Uncertainty for DC power test 0.038 %

Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

Item Equipment Manufacturer | Model No. Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,14| 1 Year
2. Test Receiver Rohde & Schwarz| ESHS10 838693/001 |[Oct.29,14 1 Year
3. L.I.S.N.#1 Rohde & Schwarz| ESH2-7Z5 100429 Oct.29,14] 1 Year
4. L.I.S.N.#3 Kyoritsu KNW-242C| 8-1920-1 |[Apr.28,14| 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,14 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,14 1 Year
7. RF Cable Hubersuhner RGS58 0100.6954.20#| Oct.29,14 1Year
8. Coaxial Switch Anritsu MP59B 6200298346 |[Apr.28,14| 1 Year
9. Pulse Limiter Rohde & Schwarz| ESH3-Z2 101838 Oct.29,14 1 Year
10. Test Software AUDIX E3 6.2009-6-3(n) N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py 1 A
80cm
0.8m|
=~
LISN LISNA «
s

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15080
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3.4.1.N600 Wireless Dual Band Gigabit Access Point (EUT)

Model Number : EAP220
Serial Number :N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2009 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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+Reading.

2.If the average limit is wet when useing a quasi-peak detector.
the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.

Data: 1 File: E:2014 Report DatalT\TP-LINKACS1401818-RF.EMG (6} Data: 2 File: E:2014 Report DataiTTP-LINKIACS14Q1818-RF.EME (6)
80 Level (dBuv) Date: 2015-03-16 80 Level (dBuv) Date: 2015-03-16
FCCPART 15 C FCCPART 15 C
FCC PART 15 C {(AVG) | FCC PART 15 C (AVG)
40 1 0
0 1]
A5 2 k] 1 2 5 10 20 30 A5 .2 5 1 2 10 20 30
. Frequency (MHz]
Trace: {Discrete) Frequency (MHz) Trace: {Discrete) quency ( )
Gite no :1# Conduction Data No il Fite no 118 Conduction Data No -
Dis./Ant. DEE 2014 E3HZ-Z5 LINE Dis./Ant. LEE 2014 ESHZ-ZI5 NEUTRAL
Limit CC PART 15 C Limit :FCC FPART 15 C
Env./Ins. 3.1%C/50% Engineer :Nick Huang Env./Ins. 123.17C/50% Engineer :Nick Huang
EUT NG00 Wireless Dual Band Gigabit EUT iNE00 Wireless Dual Band Gigahit
Access Point  M/N:EAP220 hoeess Point M/N:EAPZ20
Power Rating :DC 12V From Adapter Input AC 120W/60Hz Power Rating :DC 12V From idapter Input AC 120%/60H=z
Test Mode :Tx Mode Teat Mode :Tx Mode
LISH Cable Emi=sion LISN Calale Emission
Mo Freqg Factor Loss Reading Level Limits Margin Remark No Freg Factor Loss Reading Lewvel Limits Margin Remark
(MHz) (dE) (dE) (dBuW) (dBuv) (dEBuv) (dEB) (MHz) (dE) (dE} (dEuv) {dBuW) (dBul) (dE
1 0.159344 0,13 2.90 35.40 45.43 63.89 18.46 QF 1 0.19242 0.13 9.90 36.56 46.539 63.93 17.34 QF
2 0.25751 0.13 9.90 32.95 4z.98 £1.51 18.53 QF 2 0.25615 0.13 9.90 33.93 43.96 61.56 17.60 QP
3 0.31999 0.13 9.90 30.70 40.73 53.71 18.98 QP 3 0.3189393 0.15 8.90 3z.03 4z.14 59.71 17.57 QF
4 0.38113 0.80 9.90 25.60 39.10 53.z25 19.15 QP 4 0.51550 0.16 9.90 27.56 37.62 S6.00 18.38 QF
5 0.773831 0.15 9.91 3z.14 4z.z0 56.00 13.80 QP 5 0.77519 0.16 2,91 30.97 41.04 S6.00 14.96 QF
6 0.838932 0.15 2.91 31.38 41.45 56.00 14.55 QF 6 0.83932 0.17 9.91 30.286 40.34 56.00 15.66 Qr
Remarks: 1.Emission Level=LISN Factor+Cable Loss (Include 10dE pulse limit) Remarks: 1.Emission Level=LISN Factor+Cable Loss(Include 10dB pulse limit

+Reading.

2.If the average limit is met when useing a gquasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Item| Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Nov. 23,14 1 Year
2. | EMI Spectrum Agilent E4407B |MY41440292| Apr. 28,14 1 Year
3. | Test Receiver | Rohde & Schwarz | ESVS10 | 834468/011 |Apr.28,14| 1 Year
4. Amplifier HP 8447D | 2648A04738 | Apr. 28,14| 1 Year
5. | Bilog Antenna TESEQ CBL6112D 35375 Jun. 18,14 1 Year
6. | RF Cable MIYAZAKI  |CFD400-NL| > %‘j‘;’ber Apr.28,14| 1 Year
7. |Coaxial Switch Anritsu MP59B | 6200313662 | Apr. 28,14 1 Year

4.1.2.For frequency range 1GHz~40GHz (At Anechoic Chamber)
Item Equipment Manufacturer| Model No. Serial No. | Last Cal. Cal.
Interval

1. 3#Chamber AUDIX N/A N/A Nov.02, 14| 1 Year

2. | Spectrum Analyzer Agilent E4407B MY41440292| Apr. 28,14| 1 Year

3. Horn Antenna ETS 3115 9607-4877 |Jun. 06, 14| 1 Year

4, Amplifier Agilent 8449B 3008A00863 | Apr. 28,14 1 Year

5. RF Cable Hubersuhner | SUCOFLEX106| 77977/6 |Apr.28,14| 1 Year

6. RF Cable Hubersuhner | SUCOFLEX106| 28616/2 |Apr.28,14| 1 Year

7. Horn Antenna ETS 3116 00060089 | Sep.20, 14| 1 Year

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F15080
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

»
»

2.0m(L)*1.0m(W)*0.8m(H) __,

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

TURN TABLE
(FIBRE GLASS)

Combining Network | |

AMP

|| Spectrum Analyzer| |

PC System

Receiver

For frequency range 1GHz-25GHz

1m

Semi-anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

2.0m(L)*1.0m(W)*0.8m(H) —

ABSORBER
(30cm maximum)

A

(Reference Point)

Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

AMP

|| Spectrum Analyzer| |

EUT
TURN TABLE 0.8m
(FIBRE GLASS)
_—
PC System -
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4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5-1646.5 93-95
6.215-6.218 74.8-752 1660 -1710 10,6 -12.7
6.26775 - 6.26825 108 -121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 1499 - 150.05 2310-2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-36.5
12.57675 - 12.57725 322-3354 3600 - 4400 @

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test
The configurations of EUT are listed in Section 3.4.
4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by
Section 4.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when EUT
in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVSI10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7 Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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Duty cycle

Azilent Spectrum Analyzer - Swept 55 = | R e

Sweep Time 100.0 ms ) Avg Type: Log-Fwr
PHO: Wide =w-= Trig: Free Run
IFGaaincl ow #Atten: 20 dB

Ref Offset 11 dB&
Ref 21.00 dBm

et o e st Ao

Center 2412000000 GHz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

Note: The Duty Cycle is close to 100%.
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Frequency: 30MHz~1GHz

Data: 2 File: E:2014 Report Data\T\TP-LINKACS14Q1818-RF.EMG (6) Data: 1 File: E:2014 Report Data\T'TP-LINKIACS 1401813-RF.EMG (6)

g Level (B Date: 2014.02.10 g Vel (WBWVn) Date: 2014-02-10

FCC PART 15 C (3M) FCC PART 15 C {3M)

° 30 224. 418. 612, B06. 1000 0 30 224. 418. 612. 806. 1000
Frequency (MHz) Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 2 gite no. t 3w Cheamber Data no. @ 1
Dis. / knt. : 3w 2014 CBLE112D 35375 int. pol. : HORIZONTAL Dis. / Anc. @ 3m 2014 CBL6112D 35375 Ant.. pol. : VERTICAL
Limit : FCC PART 15 C (3M) Limit : FCC PART 15 C (3M)
Env. / Ins. : 2Z6.77C/49% Engineer : Even Deng Env. / Ims. @ 2Z6.7%C/49% Engineer : Even Deng
EUT : 600 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit hecess
Point M/N:EALPZOO Point M/M:EAPZOO
Power rating : DC 12V From Adapter Input AC 120%/60Hz Power rating : DC 12V From Adapter Input AC 120%/60Hz
Test Mode 1 Tx Mode Test Mode 1 Tx Mode
Ant. Cable Enission Ant. Cable Emizsion
Ho. Freq. Factor Loss Reading Level Limits Margin  Remark Ha. Fredq. Factor Loss Reading Level Limits Margin  Remark
(MHz) (dB/m) (dB) (dBuv¥)  (dBu¥/m) (dEu¥/m) (dE) (MHz) (dB/m) {dB) (dBu¥]  [dBu¥/m) (dBu¥/m) (dB)
1 57.16 7.01 0.84 19.85 27.80 40.00 12.20 or 1 45.52 10.42 0.74 14.85 26.01 40.00 13.99 ar
2 74.62 6.99 0.97 2l.10 28.06 40.00 10.94 o 2 138.64 11.97 1.45 17.58 3l.00 43.50 1z.50 o
3 131.85 12.60 1.40 16.51 30.51 43.50 12.99 QF 3 200.72 10.34 1.85 15.59 27.78 43.50 15.72 QP
4 187.74 10.23 1.66 17.71 25.60 43.50 13.90 QF 4 289.96 13.70 2.23 10.45 26.36 45.00 19.64 e
5 192.96 3.85 1.80 18.56 30.21 43.50 13.29 QF 5 427.70 17.189 2.93 10.50 30.62 46.00 15.38 e
6 498.51 18.27 3.21 7.30 28.78 46.00 17.22 QF 6 520.82 18.22 3.33 9.26 30.81 46.00 15.18 QF
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading. Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE helov the official 2. The ewmission levels that are 20dB kelow the official
limit are not reported. limit are not reported.

Frequency: 1GHz~18GHz
Test Mode: IEEE 802.11b

Data: 5 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 6 F:2015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 120 Level (dBuVim) Date: 2014-12-05

120

ART| 15C PAEK FCC PART 15C PAEK

60 FCC PART 15C AV 60 FCC PART 15C AV

W W

0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 1 5 Site no. : 3m Chamber Data no. 1 B
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Elack Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Teat Mode t B0Z.11k 2412MHz Test NMaode t §02.11b 2412MHz
Ant., Cahle AMP Emizsion Ant. Cable AlNP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) {dB) (dBuv) [dBuV/m) (dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 Z241z.000 28.21 5.81 35.70 110.34 108. 66 74.00 -34.66 Peak 1 2412.000 28.21 5.81 35.70 107.84 106.16 74.00 -32.16 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
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Data: 7 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 8 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. H Site no. : 3m Chamber Data no. 1 8
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 Z3FCF54% Env. / Ins. : 237C/54%
Engineer : Black Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode 502.11k 241ZMHz Test Node : 802.11b Z412MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4B824.000 32.88 8.58 35.70 33.88 39.64 54.00 14.36 Lverage
2 4B824.000 32.88 8.58 35.70 44.62 50.38 74.00 23.62 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official
limit are not renorted
Data: 9 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 10 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
° 4000 6800. 9600. 12400. 15200. 18000 0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chesrber Data na. @ 9 Site na. t 3w Chamber Data no. @ 10
Dis. / Ant. Im 2014 3115 (4530 int. pol. : HORIZONTAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC FLRT 15C FLEK Liwit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. @ 23%C/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode : B02.11kh 2412MHz Test Mode : 802.11b 2412MHz
Ant. Cable AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBuV) (dEuV/m) {dBEuV/m) (dB)

1 4824.000 32.58 8.58 35.70 34.z0 39.96 54.00 14.04 Average
2 48z24.000 3z.88 8.58 35.70 45.61 51.37 74.00 22.63 Peak

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 2048 below the official
Timin Aare nar renarred.
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Data: 11 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 12 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV K 'ART 15C AV
i Sl o4 W
s
0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 11 Site no. 3m Chamber Data no. : 12
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode 502.11k 2437MHz Test Node : 802.11b Z437MHz
Ant., Cahle AMP Emizsion Ant. Cable AlNP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) {dB) (dBuv) [dBuV/m) (dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 2437.000 28.26 5.85 35.70 110.55 108.96 74.00 -34.96 Peak 1 2437.000 28.26 5.85 35.70 108.35 106.76 74.00 -32.76 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
Data: 13 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 14 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
2
° 4000 6800. 9600. 12400. 15200. 18000 0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chesrber Data na. 13 Site na. t 3w Chamber Data no. @ 14
Dis. / Ant. Im 2014 3115 (4530 int. pol. : HORIZONTAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC FLRT 15C FLEK Liwit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins To23INC/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode 802.11h 2437MHz Test Mode 802.11b 2437MHz
Ant. Cable AMP Emission
No Freg. Factor Loss factor Reading Level Limits Margin Remark
iMHz) (dB/m) (dE] (dE) (dEuv) (dBuV/ ) {dBuV/ ) (dE)
1 4874.000 3z.97 8.63 35.70 33.99 39.89 54.00 14.11 Average
2 4874.000 3z.97 8.63 35.70 43.62 49.52 74.00 24.43 Peak

Rewarks: 1.

Z.

Emission Level= intennzs Factor + Cable Loss + Reading
—inp Factor

The emission levels that are 204B below the official
Timin Aare nar renarred.
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Data: 15 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 16 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 1 15 Site no. : 3m Chamber Data no. @ 16
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 Z3FCF54% Env. / Ins. : 237C/54%
Engineer : Black Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode 502.11k 2437MHz Test Node : 802.11b Z437MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4874.000 32.97 8.63 35.70 33.50 39.40 54.00 14.60 Average
2 4874.000 32.97 8.63 35.70 43.78 49.68 74.00 24.32 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official
limit are not renorted
Data: 17 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 18 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
1
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV FCC PART 15C AV
° 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Fite no. ¢ 3m Chexber Data na. : 17 Site na. t 3w Chamber Data no. @ 18
Dis. / Ant. Im 2014 3115 (4530 int. pol. : HORIZONTAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. @ VERTICAL
Limit FCC FLRT 15C FLEK Liwit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. @ 23%C/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode : B02.11kh 2462MHz Test Mode : 802.11b 2462MHz
Ant.. Cable LMP Emission Ant. Cable AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dE) (dBuv) (dBuV/m) [dBu¥/m) (dE) (MHz) (dB/m)  (dB) (dB) (dBuV) (dEuV/m) {dBEuV/m) (dB)
1 z4gz.000 z28.32 5.89 35.70 111.03 109.54 74.00 -35.54 Peak 1 2462.000 28.32 5.89 35.70 108.90 107.41 74.00 -33.41 Peak
Remarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading Remwarks: 1. Emission Lewvel= Antenns Factor + Cable Loss + Reading
—hwp Factor —inp Factor
2. The emission levels that are Z0dE below the official Z. The ewission levels that are 204B below the official
limit are not reported. limit are not reported.
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Data: 23 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 24 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 23 Site no. : 3m Chamber Data no. 1 24
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 Z3FCF54% Env. / Ins. : 237C/54%
Engineer : Black Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode 502.11k 246ZNHz Test Node : 802.11b zZ462MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4924.000 33.06 8.69 35.70 33.59 39.64 54.00 14.36 Lverage
2 4924.000 33.06 8.69 35.70 43.63 49.68 74.00 24.32 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official
limit are not renorted
Data: 25 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 26 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
° 4000 6800. 9600. 12400. 15200. 18000 0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chesrber Data na. : 25 Site na. t 3w Chamber Data no. @ 26
Dis. / Ant. Im 2014 3115 (4530 int. pol. : HORIZONTAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC FLRT 15C FLEK Liwit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. @ 23%C/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode : B02.11kh 2462MHz Test Mode : 802.11b 2462MHz
Ant. Cable AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dB) (dBuV) (dEuV/m) {dBEuV/m) (dB)

1 49z24.000 33.06 8.69 35.70 34.26 40.31 54.00 13.69 Average
2 49z4.000 33.06 8.89 35.70 45.18 51.z1 74.00 22.79 Peak

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 2048 below the official
Timin Aare nar renarred.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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Test Mode: IEEE 802.11g

Data: 27 File: F:2015 ReportiTiTP-LINKACS 1401818-FCC ID-2.4G.EMG (104) Data: 28 File: F:2015 ReportiTiTP-LINKIACS 1401818-FCC ID-2.4G.EMG (104)
120 Level (dBuV/m) Date: 2014-12-05 120 Level (dBuVim) Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60 FCC PART 15C AV
%4000 6800. 9600. 12400. 15200. 18000 94000 6800, 9600. 12400 15200 18000
Frequency (MHz) Frequency (MHz)
Fite no. ¢ Im Chember Data na. : 27 Site na. ¢ 3w Chamber Data no. @ 2§
Dis. / Ant. : 3m z014 3115 (4580) int. pol. : HORIZOWNTAL Dis. / Ant. : 3w 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit : FCC PART 15C FLEE Liwit : FCC PART 15C PAEK
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Enyineer Black Engineer i Black
EUT : N600 Wireless Dual Band Gigabhit hecess EUT : N600 Wireless Dual Band Gigabit Access
Foint  M/N:ELP2Z0 Foint M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : B02.11y 2412MHz Test Mode 1 B02.11y 2412MHz
Ant. Cable AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB} (dBu¥) (dBuV/ ) {dBuV/ra) (dB}
1 4824.000 32.58 8.58 35.70 33.83 39.59 54.00 14.41 Average
2 48z24.000 3z.88 8.58 35.70 44.69 50.45 74.00 23.55 Peak
Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 2048 below the official
limir are nor renorred
Data: 29 File: F:2015 ReportiTiTP-LINKACS 1401818-FCC ID-2.4G.EMG (104) Data: 30 File: F:2015 ReportiTiTP-LINKIACS 1401818-FCC ID-2.4G.EMG (104)
120 Level (dBuV/m) Date: 2014-12-05 120 Level {(dBuVim} Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chearber Dats na. & 289 Hite na. i 3w Chamber Data no. & 30
Dis. / Ant. im 2014 3115 (4580 Ant. pol., : VERTICAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant, pol. : VERTICAL
Limit FCC PART 15C PAEE Limic : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 1 23%C/54%
Enginser : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Aecess EOT : N600 Wireless Dual Band Gigabit Access
Foint M/N:ELP220 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120¥/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode : B0Z.11g 241ZMHz Test Mode : B02.11g 2412MHz
int. Cable LMP Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dEB) (dBuv) (dBUV/ra) (ABUV/1a) (dE)

1 4G5z4.000 3Z.566 8.58 35.70 34.71 40.47 54.00 13.53 Average
2 4G5z24.000 32.56 8.58 35.70 44.16 49.92 74,00 24,08 Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The ewission levels that are 20dB below the official
Timit. are nnt. rennrted.
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Data: 31 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 32 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV F( 'ART 15C AV
el W
0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. : 31 Site no. 3w Chamber Data no. 1 32
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11g 241ZMHz Test Mode 802.11g 2412MHe
Ant. Cahle AHP Emission Ant. Cable Anp Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark No Freqg. Factor Loss factor Reading Level Limits Margin Remark
{MHz) (dB/mj  (dB) {dB) {dBuY) (dBuV/m) (dBuv/m) {dB) (MHz) (dB/m)  (dB) (B} (dBuV) {ABUV/ ) { BV 1) (4B}
1 z4iz.o00 26.21 5.51 35.70 111.04 108.36 74,00 -35.36 Peak 1 241z2.000 28.21 5.81 35.70 116.25 114,57 74,00 -40,57 FPeak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antennz Factor + Cable Loss + Reading
—Lwp Factor —irp Factor
2. The emission levels that are 20dB below the official 2. The ewission lewvels that are 20dB helow the official
limit are not reported. limit are not reported.
Data: 37 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 38 F:2015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Level (dBu! Date: 2014-12-05 Level (dB Date: 2014-12-05
120 120
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 2 37 Site no. 3m Chamber Data no. : 38
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Mode 1 B02.11yg Z437MHz Test Mode 1 802,11y 2437MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4874.000 32.97 8.63 35.70 34.17 40.07 54.00 13.93 Average
2 4874.000 32.97 8.63 35.70 44.56 50.46 74.00 23.54 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official

Timit. are nat rennreed.
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Data: 39 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 40 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
ECC PART 15C PAFK FCC PART 15C PAEK
60 60 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chanber Data no. : 39 sice no. : 3m Charber Data no. : 40
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORTIZONTAL Dis. / Ant. @ 3w 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. : 23%C/54% Env. / Ins. : 237C/54%
Engineer : Elack Engineer : Black
EUT : N60O0 Wireless Dual Band Gigabit Access EUT : N6OO Wireless Dual Band Gigabit Access
Point M/N:EAPZZD Point M/N:EAPZZ0
Pover rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode 802.11g 2437MHz Test Mode : B0Z.11g 2437MHz
int. Cable iMp Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(Miz) (dB/m) (dB) (dB) (dBuv) (dBuV/1a) (dABUV/1a) (dB)
1 4574.000 32.97 8.63 35.70 34.73 40.63 54,00 13.37 Average
2 4G674.000 32.97 8.63 35.70 45.64 51.54 74,00 Z2.46 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 20dB helow the official
limit. &re not renorted
Data: 41 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 42 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Date: 2014-12-05 120 Level (dB Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60

FCC PART 15C AV

0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. 41 Site no. : 3m Chamber Data no. HEE 9
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Elack Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Mode 1 B02.11yg Z437MHz Test Mode 1 802,11y 2437MHz
Ant., Cahle AMP Emizsion Ant. Cable AlNP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) {dB) (dBuv) [dBuV/m) (dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 2437.000 28.26 5.85 35.70 111.36 108.77 74.00 -35.77 Peak 1 2437.000 28.26 5.85 35.70 109.37 107.78 74.00 -33.78 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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Data: 43 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 44 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. 43 Site no. : 3w Chamber Data no. 44
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : HORTZONTAL Dis. / Ant. : 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 1 23FC/54% Env. / Ins. 1 237C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11g 246ZMHz Test Mode 1 B02.11yg 2462MHz
Ant. Cable Anp Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(Miz) (dB/m) (dB) (dB) (dBuv) (dBuV/1a) (dABUV/1a) (dB)
1 49z4.000 33.06 8.69 35.70 33.78 39.83 54,00 14.17 Average
2 49z24.000 33.06 8.69 35.70 44.23 50.28 74,00 23.72 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—irp Factor
2. The ewission lewvels that are 20dB helow the official
limit. &re not renorted
Data: 45 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 46 F:2015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Date: 2014-12-05 120 Level (dB Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 0 FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. 1 45 Site no. : 3m Chamber Data no. : 46
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Elack Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Mode : B02.11yg Z46ZMHz Test Mode 1 802,11y 2462MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB) (dBuv) (dBu/m) (dBuV/ 1) {dB
1 4924.000 33.06 8.69 35.70 33.83 39.88 54.00 14.12 Average
2 4924.000 33.06 8.69 35.70 44.76 50.81 74.00 23.18 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission levels that are 20dB below the official

Timit. are nat rennreed.
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Data: 47 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 48 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 FCC PART 15C AV 60 F( 'ART 15C AV
s 4t kfwhﬁumm&wWMJM«mMNﬂHhWwxwmmpmanﬁﬁwﬁwﬂmﬂmﬁwm‘
0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. 47 Site no. 3w Chamber Data no. HEE =)
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11g 246ZMHz Test Mode 802.11yg 2462MHe
Ant. Cahle AHP Emission Ant. Cable Anp Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
{MHz) (dB/mj  (dB) {dB) {dBuY) (dBuV/m) (dBuv/m) {dB) (MHz) (dB/m)  (dB) (B} (dBuV) {ABUV/ ) { BV 1) (4B}
1 z4ez.000 zG.32 5.89 35.70 110.74 108.25 74,00 -35.25 Peak 1 2462.000 28.32 5.89 35.70 113.2% 111.75 74,00 -37.75 FPeak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antennz Factor + Cable Loss + Reading
—Lwp Factor —irp Factor
2. The emission levels that are 20dB below the official 2. The ewission lewvels that are 20dB helow the official
limit are not reported. limit are not reported.
Data: 57 File: F:2015 ReportiTiTP-LINKACS 1401818-FCC ID-2.4G.EMG (104) Data: 58 212015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EMG (104)

120 Level (dBuV/m) Date: 2014-12-05 120 Level {(dBuVim} Date: 2014-12-05
1
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV F( ART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)

Fite no. 3m Chearber Data na. : 57 Hite na. i 3w Chamber Data no. & 58

Dis. / Ant. im 2014 3115 (4580 Ant. pol., : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant, pol. : VERTICAL

Limit FCC PART 15C PAEE Limic FCC PART 15C PAEK

Env. / Ins. 23%C/54% Env. / Ins. 23%C/54%

Enginser Black Engineer Black

EUT : N600 Wireless Dual Band Gigabit Aecess EOT : N600 Wireless Dual Band Gigabit Access

Foint M/N:ELP220 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120¥/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11n HTZO Z41Z2MHe Test Mode 802.11n HTZ0 Z412MHz
Ant. Cable AMP Emisszion int. Cable LMP Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
{MHz) (dB/mj  (dE} {dE) {dBuY) (dBuV/m) (dBuv/m) {dB) (MHz) (dB/m)  (dE) (4B} (dBuV) {ABUV/ 1) {dBUV/ 1) {dB

1 z4iz.ooo z6.21 5.81 35.70 106.24 106.56 74.00 -3Z.56 Peak 1 241z.000 z5.21 5.81 35.70 113.08 111.41 74.00 -37.41 FPeak

Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antennz Factor + Cable Loss + Reading

-inp Factor
z. The emission levels that are 20dB below the official
limit are not reported.

-imp Factor
The ewission levels that are 20dB below the
limit are not reported.

official
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Data: 59 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 60 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
2
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. : 589 Site no. : 3w Chamber Data no. : 60
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 1 23FC/54% Env. / Ins. 1 237C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11n HTZO Z41Z2MHe Test Mode : 802.11n HTZ0 Z412ZMHz
Ant. Cable Anp Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuV) {ABUV/ ) { BV 1) {dB
1 45z24.000 32.56 8.58 35.70 33.96 39.72 54,00 14.28 Average
2 4G5z24.000 32.56 8.58 35.70 43.50 49.26 74,00 z4.74 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—irp Factor
2. The ewission lewvels that are 20dB helow the official
limit. &re not renorted
Data: 61 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 62 F:2015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Date: 2014-12-05 120 Level (dB Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. 1 61 Site no. : 3m Chamber Data no. : B2
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Elack Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode : 802.11n HT20 2412MHz Test Node : 502.11n HTzZO0 241Z2MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB) (dBuv) (dBu/m) (dBuV/ 1) {dB
1 4B824.000 32.88 8.58 35.70 34.09 39.85 54.00 14.15 Average
2 4B824.000 32.88 8.58 35.70 44.12 49.88 74.00 24.12 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission levels that are 20dB below the official

Timit. are nat rennreed.
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Data: 63 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 64 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV F( 'ART 15C AV
bt o | W
0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. 1 63 Site no. 3w Chamber Data no. : 64
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11n HTZO Z437MHe Test Mode 802.11n HTZ0 Z437HMHz
Ant. Cahle AHP Emission Ant. Cable Anp Emission
No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark No Freqg. Factor Loss factor Reading Level Limits Margin Remark
{MHz) (dB/mj  (dB) {dB) {dBuY) (dBuV/m) (dBuv/m) {dB) (MHz) (dB/m)  (dB) (B} (dBuV) {ABUV/ ) { BV 1) (4B}
1 z2437.000 zG.26 5.85 35.70 109.35 107.76 74,00 -33.76 Peak 1 2437.000 28.26 5.85 35.70 117.91 116.32 74,00 -42.32 FPeak
Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= Antennz Factor + Cable Loss + Reading
—Lwp Factor —irp Factor
2. The emission levels that are 20dB below the official 2. The ewission lewvels that are 20dB helow the official
limit are not reported. limit are not reported.
Data: 65 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 66 F:2015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBu! Date: 2014-12-05 Level (dB Date: 2014-12-05
120 120
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 1 65 Site no. 3m Chamber Data no. : B6
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. HORIZONTAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode : 802.11n HT20 2437MHz Test Node : 502.11n HTzZO0 2437MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4874.000 32.97 8.63 35.70 33.60 39.50 54.00 14.50 Average
2 4874.000 32.97 8.63 35.70 43.88 49.78 74.00 24.22 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official

Timit. are nat rennreed.
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Data: 67 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 68 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. 1 67 Site no. : 3w Chamber Data no. : 65
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 1 23FC/54% Env. / Ins. 1 237C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11n HTZO Z437MHe Test Mode : 802.11n HTZ0 Z437HMHz
Ant. Cable Anp Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (B} (dBuV) {ABUV/ ) { BV 1) (4B}
1 4574.000 32.97 8.63 35.70 33.27 39.17 54,00 14.83 Average
2 4G674.000 32.97 8.63 35.70 44,74 50.64 74,00 23.36 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—irp Factor
2. The ewission lewvels that are 20dB helow the official
limit. &re not renorted
Data: 73 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 74 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Date: 2014-12-05 120 Level (dB Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV FCC PART 15C AV
=
0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ 73 Site no. : 3m Chamber Data no. HIRE 3
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Elack Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode : 802.11n HT20 2462MHz Test Node : 502.11n HTzZO0 2462MHz
Ant., Cahle AMP Emizsion Ant. Cable AlNP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) {dB) (dBuv) [dBuV/m) (dBuv/m) (dB) (MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 Z2462.000 28.32 5.859 35.70 114.25 11z2.76 74.00 -38.76 Peak 1 2462.000 28.32 5.89 35.70 106.54 105.05 74.00 -31.05 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are Z0dE below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
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Data: 75 File: F:12015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2.4G.EMG (104) Data: 76 File: F:2015 ReportiTiITP-LINKIACS 14018 18-FCC ID-2.4G.EME (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3 Chawber Data no. 1 75 Site no. : 3w Chamber Data no. 1 76
Dis. / Ant. 3ra 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 1 23FC/54% Env. / Ins. 1 237C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Acocess EOT : N600 Wireless Dual Band Gigabit Access
Point M/N:ELP220 Point M/N:EAP220
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode 802.11n HTZO Z46Z2MHe Test Mode : 802.11n HTZ0 Z462ZMHz
Ant. Cable Anp Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(Miz) (dB/m) (dB) (dB) (dBuv) (dBuV/1a) (dABUV/1a) (dB)
1 49z4.000 33.06 8.69 35.70 33.67 39.72 54,00 14.28 Average
2 49z24.000 33.06 8.69 35.70 44,25 50.30 74,00 23.70 Peak
Rewarks: 1. Emission Level= kntenna Factor + Cable Loss + Reading
—irp Factor
2. The ewission lewvels that are 20dB helow the official
limit. &re not renorted
Data: 77 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 78 F:2015 Report TITP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Date: 2014-12-05 120 Level (dB Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. 2 77 Site no. : 3m Chamber Data no. =)
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. : 237C/54%
Engineer Elack Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode : 802.11n HT20 2462MHz Test Node : 502.11n HTzZO0 2462MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB) (dBuv) (dBu/m) (dBuV/ 1) {dB
1 4924.000 33.06 8.69 35.70 34.22 40.27 54.00 13.73  Lverage
2 4924.000 33.06 8.69 35.70 45.17 51.22 74.00 22.78 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hmp Factor
2. The emission levels that are 20dB below the official

Timit. are nat rennreed.
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Test Mode: |IEEE 802.11n HT40

Data: 79 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 80 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 120 Level (dBuVim) Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 FCC PART 15C AV 80 FCC PART 15C AV

W

0 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Fite no. : 3m Chamber Data no. E=} Fite no. : 3m Chamber Data no. 80
Dis. / Ant. : 3m 2014 3115 (4530 int. pol. : HORIZONTAL Dis. / Ant. : 3w 2014 3115 (4580) int. pol. : HORIZONTAL
Limit : FCC PART 15C PLEE Limit : FCC PART 15C PAEK
Env. / Ins. @ 23%C/54% Env. / Ins. @ 23%C/54%
Engineer : Black Engineer : Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT : N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:EAPZZO
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V Frow Adapter Input AC 120V/60Hz
Test Hode i G02.11n HT40 2422MHz Test MNode i 802.11n HT40 z422MHz
Ant. Cable LMP Emission Ant. Cable AMp Emission
Na. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dE) (dBuv) (dBuV/m) {dBu¥/m) (dE) (MHz) (dBfm)  (dB) (dEB) (dBuV) (dBuV/m) {dEuV/m) (dB
1 242z.000 28.23 5.83 35.70 109.37 107.73 74.00 -33.73 Peak 1 2422.000 28.23 5.83 35.70 106.58 104.94 74.00 -30.94 Peak
Femarks: 1. Ewmission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lmp Factor —imp Factor
2. The emission levels that are 20dE below the official 2. The emission levels that are Z0dB belov the official
limit are not reported. limit are not reported

Data: 81 File: F:2015 ReportiTiTP-LINKACS 1401818-FCC ID-2.4G.EMG (104) Data: 82 File: F:2015 ReportiTiTP-LINKIACS 1401818-FCC ID-2.4G.EMG (104)
120 Level (dBuV/m) Date: 2014-12-05 120 Level {(dBuVim} Date: 2014-12-05
FCC PART 15C PAEK FCC PART 15C PAEK
60 60

FCC PART 15C AV

0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)

Fite no. 3m Chearber Data na. & G1 Hite na. i 3w Chamber Data no. i 82
Dis. / Ant. im 2014 3115 (4580 Ant. pol., : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant, pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limic : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 1 23%C/54%
Enginser : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabit Aecess EOT : N600 Wireless Dual Band Gigabit Access

Foint M/N:ELP220 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120¥/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Hode : 802.11n HT40 Z422MHe Test Mode : 802.11n HT40 Z42ZMHz

int. Cable LMP Emission
No. Freqg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (4B} (dBuV) {ABUV/ 1) {dBUV/ 1) {dB

1 4544.000 3z.o2 8.60 35.70 34.z6 40.08 54.00 13.82 Average
2 4544.000 3z.92 8.60 35.70 45.37 51.19 74,00 Z2.81 Peak

Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-hmp Factor
2. The ewission levels that are 20dB below the official
Timit. are nnt. rennrted.
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Data: 83 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 84 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : B3 Site no. : 3m Chamber Data no. : 84
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 Z3FCF54% Env. / Ins. : 237C/54%
Engineer : Black Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode §02.11n HT40 Z4zZzMHz Test Node : 502.11n HT40 2422MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4844.000 32.92 8. 60 35.70 33.87 39.69 54.00 14.31 Average
2 4B844.000 32.92 8. 60 35.70 44.66 50.48 74.00 23.52 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official
limit are not renorted
Data: 89 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 90 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
° 4000 6800. 9600. 12400. 15200. 18000 0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chesrber Data na. : §9 Site na. t 3w Chamber Data no. @ 90
Dis. / Ant. Im 2014 3115 (4530 Ant. pol. : VERTICAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. @ VERTICAL
Limit FCC FLRT 15C FLEK Liwit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. @ 23%C/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode : B802.11n HT40 Z437MH=z Test Mode : 802.11n HT40 2437MHz
Ant. Cable AMP Emission
No. Freg. Factor Loss factor Reading Level Limits Margin Remark
iMHz) (dB/m) (dE] (dE) (dEuv) (dBuV/ ) {dBuV/ ) (dE)

1 4874.000 3z.97 8.63 35.70 33.69 39.59 54.00 14.41 Average
2 4874.000 3z.97 8.63 35.70 44.z22 50.12 74.00 23.88 Peak

Remarks: 1. Emission Level= Antenns Factor + Cable Loss + Reading
—inp Factor
2. The ewission levels that are 2048 below the official
Timin Aare nar renarred.
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Data: 91 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 92 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. : 91 Site no. : 3m Chamber Data no. : 92
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. : HORIZONTAL Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 Z3FCF54% Env. / Ins. : 237C/54%
Engineer : Black Engineer : Black
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode §02.11n HT40 Z2437MHz Test Node : 502.11n HT40 2437MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4874.000 32.97 8.63 35.70 34.00 39.90 54.00 14.10 Average
2 4874.000 32.97 8.63 35.70 43.79 49.69 74.00 24.31 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official
limit are not renorted
Data: 93 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 94 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV FCC PART 15C AV
° 1000 1600. 2200. 2800. 3400. 4000 0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
Fite no. ¢ 3m Chexber Data na. : 93 Site na. t 3w Chamber Data no. @ 94
Dis. / Ant. Im 2014 3115 (4530 Ant. pol. : VERTICAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. : HORIZONTAL
Limit FCC FLRT 15C FLEK Liwit : FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. @ 23%C/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode : B802.11n HT40 Z437MH=z Test Mode : 802.11n HT40 2437MHz
Ant.. Cable LMP Emission Ant. Cable AMP Emission
No. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dE/m)  (dE) (dE) (dBuv) (dBuV/m) [dBu¥/m) (dE) (MHz) (dB/m)  (dB) (dB) (dBuV) (dEuV/m) {dBEuV/m) (dB)
1 z437.000 z2B.28 5.85 35.70 104.52 10z.93 74.00 -28.93 Peak 1 2437.000 28.26 5.85 35.70 105.89 104.30 74.00 -30.30 Peak
Remarks: 1. Ewission Lewvel= Antenna Factor + Cable Loss + Reading Remwarks: 1. Emission Lewvel= Antenns Factor + Cable Loss + Reading
—hwp Factor —inp Factor
2. The emission levels that are Z0dE below the official Z. The ewission levels that are 204B below the official
limit are not reported. limit are not reported.
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Data: 95 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 96 File: F:2015 Report T'TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104)
Lewvel (dBuV/m) Date: 2014-12-05 Level (dBuVim) Date: 2014-12-05
120 120
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
0 4000 6800. 9600. 12400. 15200. 18000 0 4000 6300. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Site no. 3m Chamber Data no. 1 95 Site no. 3m Chamber Data no. =1
Dis. / int. 3m 2014 3115 (4580) Ant.. pol. HORIZONTAL Dis. / Ant. 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins. 237C/54%
Engineer Elack Engineer Elack
EUT : Ng00 Wireless Dual Band Gigabit Access EUT : N600 Wireless Dual Band Gigabit lLccess
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120W/60Hz
Test Hode §02.11n HT40 Z452MHz Test Node : 502.11n HT40 2452MHz
Ant. Cable AlNP Emission
Mo, Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  [dB) (dB} (dBuv) (dBu/m) (dBuV/ 1) [dB)
1 4504.000 33.03 8.66 35.70 34.55 40.54 54.00 13.46 LAverage
2 45904.000 33.03 8.66 35.70 44.88 50.87 74.00 23.13 Peak
Remarks: 1. Emission Lewvel= intenna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are Z0dB below the official
limit are not renorted
Data: 97 File: F:2015 ReportTITP-LINK'ACS 14Q1818-FCC ID-2.4G.EM6 (104) Data: 98 File: F:2015 Reporti T'TP-LINK'ACS 1401818-FCC ID-2.4G.EM6 (104)
120 Level (dBuV/m) Date: 2014-12-05 Date: 2014-12-05
FCC PART| 15C PAEK FCC PART 15C PAEK
60 60
FCC PART 15C AV
° 4000 6800. 9600. 12400. 15200. 18000 0 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
Fite no. 3m Chesrber Data na. : 97 Site na. t 3w Chamber Data no. @ 98
Dis. / Ant. Im 2014 3115 (4530 Ant. pol. : VERTICAL Dis. / Ant. @ 3w 2014 3115 (4580) ant. pol. @ VERTICAL
Limit FCC FLRT 15C FLEK Liwit FCC PART 15C PAEK
Env. / Ins. 23%C/54% Env. / Ins To23INC/54%
Enyineer Black Engineer i Black
EUT 1 N600 Wireless Dual Band Gigshit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Foint M/N:EAPZZ0 Point M/N:EAPZZ0
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Inpur AC 120V/60Hz
Test Mode 802.11n HT40 Z452MHz Test Mode 802.11n HT40 2452MHz
Ant. Cable AMP Emission
No Freg. Factor Loss factor Reading Level Limits Margin Remark
iMHz) (dB/m) (dE] (dE) (dEuv) (dBuV/ ) {dBuV/ ) (dE)
1 4904.000 33.03 8.66 35.70 34.61 40.60 54.00 13.40 Average
2 4904.000 33.03 8.66 35.70 44.68 50.67 74.00 23.33 Peak

Rewarks: 1.

Z.

Emission Level= intennzs Factor + Cable Loss + Reading
—inp Factor

The emission levels that are 204B below the official
Timin Aare nar renarred.
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Data: 103 File: F:2015 Report'TITP-LINKACS 14Q1818-FCC ID-2.4G.EM6 (104) .
Level (dBuVim) Date: 2014-12-05 Data: 104 : F:2015 ReportiTITP-LINKIACS 140 1818-FCC ID-2.4G.EMG6 {104)
120 g LEvel (4BuVim) Date: 2014-12-05
FCC PART 15C PAEK
FCC PART 15C PAEK
60
FCC PART 15C AV 60
PART 15C AV
]
1000 1600. 2200. 2800, 3400, 4000 0300 TG00, 3200, 2800, Sa00. 2000
Frequency (MHz) Frequency {MHz}
Site no. 3m Chamber Data no. : 103 Sire no 3m Chamber bata no. : 104
Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 (4580 int. pol. : VERTICAL
Limit FCC PART 15C PAEE Limit FCC PART 15C PAEE
Env. / Ins. 237C/54% Env. ¢/ Ins. @ 237C/54%
Engineer Black Engineer : Black
EUT : N60O Wireless Dual Band Gigabit hecess EUT : N6DO Wireless Dual Band Gigabit Access
Point M/H:EAPZ20 Point M/N:ELP2ZO
Power rating : DC 12V From Adapter Input iC 120/ &0Hz Power rating : DC 12V From Adapter Input AC 120¥/60Hz
Test Hode §02.11n HT40 2452MHz Test Mode 802.11n HT40 2452MHz
Ant. Cable AMP Emission int, Cable ANP Emission
Ho. Treg. Fagtor Loss  factor  Reading  Level Limits Margin Remark No. Freg. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  {dB)  (dB) (dBuV)  (dBuV/m) (dBu¥/m) (dE) [MHz) (dB/m)  (dB) (4B) (dBuv) (ABUV/ 1) (dBuV/m) (dB
1 2452.000 28.29 5.87 35.70 108.08  106.5% 74.00 -32.54 Peak 1 2452.000 28.29 5.87 35.70 105.3%  103.84 74.00 -29.84 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
-lmp Factor
2. The emission levels that are 20dB below the official

limit are not reported.

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
-hmp Factor
Z. The emission levels that are 20dF belov the official

limir are not reporced.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item| Equipment | Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. | Spectrum Agilent N9030A MY51380221 | Oct. 29,14 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 1 Year
3. | RF Cable | Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,14 1 Year

5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20dB below that in the 100kHz bandwidth within the band that contains the highest
level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions with peak
detector.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7EAP220 page 5.

ANT 1
Test Mode: IEEE 802.11b TX
Test CHI: 2412MHZ(3OMHZ—1GHZ) Test CHI: 2412MHz(10GHz — 25GHz)
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Test CH6: 2437MHz(10GHz — 25GHZ) Test CH11: 2462MHz(2.45GHz — 2. 51GHZ)
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Test CH1: 2412MHz(1GHz — 10GHz)

Test CH6: 2437MHz(30MHz — lGHz)
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Test CHI11: 2462MHz(30MHz — lGHz)

Test CH11: 2462MHz(10GHz — 25GHZ)
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Test Mode: IEEE 802.11n HT20 TX
Test CHI: 2412MHz(30MHz — 1GHz)
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Test CHI: 2412MHz(2.31GHz — 2. 425GHZ)

Test CH6: 2437MHz(1GHz — lOGHz)

Deplay Line -16.08 dlm

Biaf Ot 11 il
Rl 31 0 dBm

Biog 747500 GHr
Bawep 1000 ms (1001 pes

Blarkar 1 B15. 100000000 m;

Biaf Ot 11 il
Rl 31 0 dBm

IStart 20.0 MMz

bes B 108 kHy EWEW 308 ki

Biaf Ot 11 il
Rl 31 0 dBm

Mharker 1 248 10000000000 GH

Biaf Ot 11 il
Rl 31 0 dBm

Biaf Ot 11 il
Rl 31 0 dBm

IStart 20.0 MMz
e BW 100 kil

Stop 1,0000 GHr

SVEW 108 ki Bawep 1300 ms (1001 pes

1

if

Blarkar 1 TREA 20000000 m;

Biaf Ot 11 il
Rl 31 0 dBm

IStart 20.0 MMz

bes B 108 kHy EWEW 308 ki

if

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7EAP220 page 5.7

Test Mode: IEEE 802.11n HT40 TX
Test CH11: 2462MHz(1GHz — IOGHZ) Test CHI: 2422MHz(30MHz — 1GHz)
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Test CH1: 2422MHz(10GHz — 25GHZ)

Test CH4: 2437MHz(10GHz — 25GHZ)
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Test CH7: 2452MHz(2.430GHz — 2.5 IGHZ) Test CH1: 2412MHz(1GHz — 10GHz)
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ANT 2:
Test Mode: IEEE 802.11b TX
Test CHI: 2412MHz(30MHz — 1GHz) Test CH1: 2412MHz(10GHz — 25GHZ)

e — e — s

i
E

Blarkar 1 571060000000 Wiz

Rt Ot 11 il st - Rt Ot 11 il
Rl 31 0 dBm .. o Rl 31 0 dBm

IStart 20.0 MMz Stop 1,0000 GHr Stop 739,000 GHr
b BW 108 kHa EWEW 308 kH Tawep 1200 {184 ¢ & 309 ki Tawep AEED ma (1001 pes iy —CF |
Mk Rl L
by |
il

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7EAP220 page  5-10

Test CH6: 2437MHz(30MHz — lGHz) Test CH11: 2462MHz(30MHz — lGHz)
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Test CH11: 2462MHz(10GHz — 25GHZ) Test CH1: 2412MHz(2.31GHz — 2. 425GHZ)
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz(30MHz — lGHZ) Test CH1: 2412MHz(10GHz — 25GHZ)
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Test CH6: 2437MHz(1GHz — 10GHz)

Test CH11: 2462MHz(1GHz — lOGHz)

e — e — s

Desplay Line -4, 18 dlm

Biaf Ot 11 il
Rl 3100 dBm

.: o 10,000 GHx
{1081 pes

e — e — s

EWEW 308 ki

Bawep TRIT ms (1001 pes

Eﬁl

g
ik

gl

10,630 GHr

Biaf Ot 11 il
Rl 31 0 dBm

Desplay Line -15.20 dlm

IStan 745000 GMx

bes BW 108 kH EWEW 308 ki

Bawep 1.000 ms (1001 pes

Eﬁl

ik

Siog 231000 GHr

filari ey 1 GO BEOO00GOD Wiz

Biaf Ot 11 il
Rl 31 0 dBm

IStart 20.0 MMz
e BW 100 kil

Stop 1,0000 GHr

SVEW 108 ki Bawep 1300 ms (1001 pes

Biaf Ot 11 il
Rl 31 0 dBm

Tawep AEED ma (1001 pes

Stog 29000 Gz

il

if

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7EAP220 page  5-13

Test Mode: IEEE 802.11n HT20 TX
Test CHI: 2412MHz(30MHz — 1GHz) Test CH1: 2412MHz(10GHz — 25GHz)

e — e — s

i
i

Blarkar 1§75 B40000000 Wz

Marker 1 24 GLNO0COO00 G

Rt Ot 11 il Rt Ot 11 il
Rl 31 0 dBm Rl 31 0 dBm

| PP
ISiart 30.0 MiMe Stop 9,000 GHr
s B 100 kH SR 308 kH Taeep ALED ma (1001 pos ety —CF |
Mk Rl L Wi AL |
bt | bt |
. 19i3 19i3
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Test CH6: 2437MHz(10GHz — 25GHZ)

Test CH11: 2462MHz(2.45GHz — 2. 51GHZ)
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Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz(30MHz — lGHZ)
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Test CH1: 2422MHz(1GHz — 10GHz) Test CH4: 2437MHz(30MHz — lGHz)
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Test CH7: 2452MHz(30MHz — 1GHz)

Test CH7: 2452MHz(2.43GHz — 2.51GHz)
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item | Equipment | Manufacturer | Model No. Serial No. Last Cal. | Cal. Interval
1. Amp HP 8449B 3008A02495 | Apr. 28,14 1 Year
2 Horn ETS 3115 9510-4580 | Jun.06,14 | 1 Year
Antenna
3. HF Cable Hubersuhner | Sucoflex104 274094/4 Apr. 28,14 1 Year
4 RF Cable Hubersuhner | Sucoflex102 28610/2 Apr. 28,14 1 Year
6.2.Limit

6.3.Test Produce

6.4.Test Results

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in 15.209
all the other emissions outside operation frequency band 2400MHz to 2483.5MHz shall be at
least 20dB below the fundamental emissions, or comply with 15.209 limits.

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

Pass (The testing data was attached in the next pages.)
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The emission levels that are 2Z0dE helow the official
limit are not reported.

limit are not reported.

Data: 1 File: F:i20115 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 2 File: F:2015 ReportTITP-LINKIACS 14Q1818-FCC ID-2.4G.EME (104)
120 Level (dBuVi Date: 2014-12-05 120 Level (dBuVim} Date: 2014-12-05
3
,W«r/ PART 15C PAEK lﬁf FCC PART 15C PAEK
60 60
0 2310 2333. 2356. 2379. 2402, 2425 0 2310 2333. 2356. 2379. 2402, 2425
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. 1 Site no. 3w Chamber Data no. 2
Dis. / int. Im 2014 3115 [4580) int. pol. HORIZONTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limic FCC PART 15C PAEEK
Env. / Ins. 23*C/54% Env. / Ins. 23*%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode 802.11b 241ZMHz Test Mode g02.11h Z41ZMHez
Ane. Cahle LHP Ewission Ant. Cable AP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Remark No Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuW}) (dBuV/m) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB} (dBuv) (dBuV/m) {dBuV/m) (dB)
1 2390.000 28.186 5.78 35.70 74.13 TZ2.37 74.00 1.83 Peak 1 2390.000 28.18 5.78 35.70 64.19 62.43 74.00 11.57 Peak
2 2400.000 28.18 5.80 35.70 91.61 89.89 74.00 -15.89 Peak 2 z400.000 26.18 5.80 35.70 85.13 83.41 74.00 -9.41 Peak
3 2404.7e0 258.19 5.80 35.70 114.14 112.43 74.00 -38.43 Peak 3 2409.245 28.20 5.81 35.70 105.75 107.06 74.00 -33.06 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor —lmp Factor
2. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dE below the official
limit are not reported. limit are not reported.
Data: 3 File: F:i20115 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 4 File: F:2015 Report\TiITP-LINKIACS14Q1818-FCC ID-2.4G.EMG (104)
120 Lewvel (dBuVim) Date: 2014-12-05 120 Lewvel (dBuV/m) Date: 2014-12-05
3
2
60 60
ACC PART 15C A FCC PART 15C AV
1
1
0 2310 2333. 2356. 2379. 2402. 2425 0 2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz) Frequency (MHz)
Fite no. ¢ 3w Chanber Data no. 3 Fite no. 3m Chamber Data no. 4
Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 i4580) Ant. pol. HORIZONTAL
Limit i FCC PART 15C AV Limic i FCC PART 15C AV
Env. / Ins. Po23FC/54% Env. / Ins. 1 237C/54%
Engineer Elack Engineer Black
EUT : NEO0 Wireless Dual Band Gigabit kecess EUT : N60O Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/M:EAPZ20
Power rating : DC 12V From hdapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Imput AC 120V/&0Hz
Test Mode 802.11b 2412MHz Test Mode 802.11b 2412MHz
Ane. Cahle LHP Ewission Ant. Cable AP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuv) (dBuV/ ) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB] (dBuv) (dBuV/m) {dBuvV/ ) (dB)
1 2390.000 28.16 5.78 35.70 46.98 45.22 54.00 8.78 Average 1 2390.000 26.186 5.78 35.70 51.29 49.53 54.00 4.47 Ahverage
2 2400.000 28.18 5.80 35.70 58.96 57.24 54.00 -3.24 Average Z  2400.000 25.18 5.80 35.70 64.13 62.41 54.00 -5.41 Average
3 2406.830 28.20 5.81 35.70 97.04 895.35 54.00 -41.35 Average 3 2417.295 28.22 5.82 35.70 100.24 898.58 54.00 -44.58 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—inmp Factor —Ahwp Factor
2. The emission lewvels that are Z0dE below the official
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Data: 19 File: F:i20115 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 20 112015 ReportiTiTP-LINKACS 14Q1818-FCC ID-2AG.EMG (104)
120 Lewvel (dBuVim) Date: 2014-12-05 120 Lewvel (dBuV/m) Date: 2014-12-05
1
1
Ll FCC PART 15C PAEK PART 15C PAEK
60 60
4
0 2450 2462. 2474, 2486. 2498. 2510 0 2450 2462. 2474, 2486. 2498, 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. 1 18 Site no. : 3m Chamber Data no. : 20
Dis. / int. @ 3m 2014 3115 [4580) int. pol. : VERTICAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PAEE Limic FCC PART 15C PAEEK
Env. / Ins. : 23%C/54% Env. / Ins. 23*%C/54%
Engineer : Black Engineer Black
EUT : N60O Wireless Dual Band Gigabit Access EUT N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode : B0Z.11b Z46ZMHz Test Mode : 802,11k Z46ZMHz
Ane. Cahle LHP Ewission Ant. Cable AP Emission
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuW}) (dBuV/m) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB} (dBuv) (dBuV/m) {dBuV/m) (dB)
1 2464.400 28.32 5.89 35.70 109.81 105.32 74.00 -34.32 Peak 1 2454.920 28.30 5.88 35.70 114.74 113.22 74.00 -39.22 Peak
2 2483.500 28.36 5.92 35.70 70.30 65.85 74.00 5.12 Peak 2 z483.500 258.36 5.92 35.70 74.06 72.64 74.00 1.36 Peak
3 2483.540 28.386 5.92 35.70 73.08 T1.63 74.00 2.37 Peak 3 2484.020 28.38 5.92 35.70 T4.45 73.03 74.00 0.97 Peak
4 2500.000 28.40 5.94 35.70 52.68 51.33 74.00 22.67 Peak 4 z500.000 256.40 5.94 35.70 55.63 54.27 74.00 19.73 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewmission Level= kntenna Factor + Cable Loss + Reading
—imp Factor —lmp Factor
2. The emission levels that are 20dB helow the official 2. The ewmission lewvels that are 20dB below the official
Data: 21 : F:i20115 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 22 112015 Report TITP-LINKIACS 14Q1818-FCC ID-2AG.EMG (104)
Lewvel (dBu Date: 2014-12-05 Lewvel (dBuV/m) Date: 2014-12-05
120 120
1
1
60 60
FCC PART 15C AV FCC PART 15C AV
2
3 3
0 2450 2462. 2474, 2486. 2498. 2510 0 2450 2462. 2474, 2486. 2493. 2510
Frequency (MHz) Frequency (MHz)
Fite no. ¢ 3w Chanber Data no. @ 21 Fite no. 3m Chamber Data no. @ 22
Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 i4580) Ant. pol. : VERTICAL
Limit i FCC PART 15C AV Limic FCC PART 15C AV
Env. / Ins. Po23FC/54% Env. / Ins. 237C/54%
Engineer : Black Engineer Black
EUT : NEO0 Wireless Dual Band Gigabit kecess EUT Ng00 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/M:EAPZ20
Power rating : DC 12V From hdapter Input AC 120V/60Hz Power rating DC 12V From Adapter Imput AC 120V/&0Hz
Test Mode : 802.11bh 2462MHz Test Mode 1 802.11b 2462MHz
Ane. Cahle LHP Ewission Ant. Cable AP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuv) (dBuV/ ) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB] (dBuv) (dBuV/m) {dBuvV/ ) (dB)
1 2454.5980 28.30 5.88 35.70 10z.05 100.53 54.00 -46.53 Average 1 2464.040 268.32 5.89 35.70 96.29 24.80 54.00 -40.80 Average
2 2483.500 28.36 5.9z 35.70 53.76 52.34 54.00 1.66 Average Z  2483.500 25.36 5.8z 35.70 47.25 45.83 54.00 5.17 lLverage
3 2500.000 28.40 5.94 35.70 42.88 41.52 54.00 12.48 Average 3 Z500.000 28.40 5.94 35.70 40.02 38.66 54.00 15.34 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—Ahwp Factor
2. The emission lewvels that are Z0dE below the official
limit are not reporced.

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—inmp Factor
2. The emission levels that are Z0dE below the official
limir are not reported.
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Test Mode: IEEE 802.11g

Data: 33 12015 ReportT\TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104) Data: 34 015 Report' TITP-LINKACS14Q1818-FCC ID-2.4G.EM6 (104)
Lewvel (dBu Date: 2014-12-05 Level (dBu\/m) Date: 2014-12-05
120 120
FCC PART 14C PAEK ,/]‘ IART| 15C PAEK
T
60 60
0 2310 2333. 2356. 2379. 2402, 2425 0 2310 2333. 2356. 2379. 2402, 2425
Frequency {MHz) Frequency (MHz)
Fite no. : 3m Chanber Data no. 1 33 Fite no. : 3m Chamber Data no. 1 34
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 i4580) Ant. pol. : VERTICLL
Limit : FCC PART 15C PAEEK Limit FCC PART 15C PAEK
Env. / Ins. 1 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N600 Uireless Dual Band Gigabit kecess EUT : N600O Wireless Dual Band Gigabit Access
Point M/N:EAP2ZO0 Point M/M:EAPZZO
Power rating DC 12V From hdapter Input AC 120W/60Hz Power rating : DC 12V From Adapter Imput AC 120V/&0Hz
Test Mode : B02.11g 2412MHz Test Mode 1 802.11y 2412MHz
int. Cable LMP Emission int. Cable LMP Emission
Ha. Freg. Factor Loss factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz} (dB/m)  (dB) (B} (dBuV) {dBuV/m) (dBuV/m) {dE) (MHz) {dB/m)  (dB) (dB) {dBuv) (dBU/m) (dBUV/ ) (dB)
1 2388.610 28.16 5.78 35.70 74,41 TZ.65 74.00 1.35 PFeak 1 23%0.000 28.16 5.78 35.70 65.69 63.83 74.00 10.07 Peak
2 2390.000 28.186 5.78 35.70 7Z.08 70.30 74.00 3.70 Peak 2 2400.000 28.18 5.80 35.70 53.94 82.22 74.00 -58.22 Peak
3 2400.000 28.18 5.80 35.70 91.58 89.86 74.00 -15.86 Peak 3 z409.245 258.20 5.81 35.70 1058.26 106.57 74.00 -32.57 Peak
4 2416.030 28.22 5.82 35.70 114.13 112.47 74.00 -38.47 Peak
Remarks: 1. Ewmission Level= kntenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading —dwp Factor
—hnmp Factor 2. The emission lewvels that are 20dB below the official
2. The emizsion levels that are 20dB kelow the official limit are not reported.
Data: 35 TiTP-LINKIACS 14018 18-FCC ID-2.4G.EM6 (104) Data: 36 File: F:12015 Report\T\TP-LINK\ACS 14Q1818-FCC ID-2.4G.EM6 (104)
Level (dBuVim) Date: 2014-12-05 Level (dBuV/m} Date: 2014-12-05
120 120
3 K}
60 60 2
FC{. PART 15C FCC PART 15[ AV
1 1
° 2310 2333. 2356. 23719. 2402, 2425 0 2310 2333. 2356. 2379. 2402, 2425
Frequency {MHz) Frequency (MHz)
Hite no. : 3m Charber Data no. : 35 Site no. 3m Chamber Data no. @ 36
Dis. / hnt. : 3m 2014 3115 (4580) int. pol. : VERTICLL Dis. / lLnt. 3m 2014 3115 (4550) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV Limit FCC PART 15C AV
Env. / Ins. 1 23%C/54% Env. / Ins. 23%C/54%
Engineer : Black Engineer Black
EUT : Ne00 Wireless Dual Band Gigabit hecess EUT N600 Wireless Dual Band Gigabit Aoecess
Point M/N:EiP220 Point M/N:EAPZ20
Power rating : DC 12V From hdapter Inpur AC 120W/60H=z Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : B0Z.11g 2412MHz Test HNode : 802.11g 2412MHz
int. Cable ANP Emission int. Cable ANP Emission
Ha. Freg. Factor Loss factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dBE/m)  (dB) (dE) (B} (dBuV/m) (dBuV/m) (dE) (MHz) (dE/m]  {dB) (dE) {dEuv) (dBuV/m) (dBuV/m) (dE)
1 2390.000 28.186 5.78 35.70 48.49 46.73 54.00 7.27  Average 1 2390.000 28.18 5.78 35.70 50.20 45.44 54.00 5.56 Average
2 2400.000 28.18 5.80 35.70 61.30 59.58 54.00 -5.58 Average 2 z400.000 26.18 5.80 35.70 62.22 60.50 54.00 -6.50 Average
3 2408.245 28.20 5.81 35.70 97.01 95.32 54.00 -41.32 Average 3 2419.595 25.22 5.83 35.70 95.98 87.33 54.00 -43.33 Average
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading

-lmp Factor
The emission levels that are 20dB below the official
limit are not reported.

-imp Factor
z. The emission levels that are 20dB helow the official 2.
limit are not reported.
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Data: 49 File: F:i20115 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 50 File: F:2015 ReportTITP-LINKIACS 14Q1818-FCC ID-2.4G.EME (104)
120 Lewvel (dBuVim) Date: 2014-12-05 120 Lewvel (dBuV/m) Date: 2014-12-05
1
1
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
3
flerpredanthobbotrur o]
0 2450 2462. 2474, 2486. 2498. 2510 0 2450 2462. 2474, 2486. 2498, 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. 1) Site no. 3w Chamber Data no. : 50
Dis. / int. @ 3m 2014 3115 [4580) int. pol. HORIZONTAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PAEE Limic FCC PART 15C PAEEK
Env. / Ins. 23*C/54% Env. / Ins. : 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode : B0Z.11g 246ZMHz Test Mode g02.11y Z46ZMHe

Ane. Cahle LHP Ewission Ant. Cable AP Emission
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuW}) (dBuV/m) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB} (dBuv) (dBuV/m) {dBuV/m) (dB)
1 2457.820 28.31 5.88 35.70 114.24 112.73 74.00 -38.73 Peak 1 2456.540 28.30 5.88 35.70 105.25 106.73 74.00 -32.73 Peak
2 2483.500 28.36 5.92 35.70 66.57 65.15 74.00 §.85 Peak 2 z483.500 258.36 5.92 35.70 60.37 58.85 74.00 15.05 Peak
3 2484.080 28.386 5.92 35.70 74.11 72.69 74.00 1.31 Peak 3 2£500.000 28.40 5.94 35.70 52.63 51.27 74.00 22.73 Peak
4 2500.000 28.40 5.94 35.70 54.z22 52.86 74.00 21.14 Peak
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading —Lwp Factor
—imp Factor 2. The emission levels that are Z0dE below the official
2. The emission levels that are 20dB helow the official limit are not reported.
Data: 51 il TTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 52 File: F:2015 Report\TiITP-LINKIACS14Q1818-FCC ID-2.4G.EMG (104)
120 Lewvel (dBuVim) Date: 2014-12-05 120 Lewvel (dBuV/m) Date: 2014-12-05
1
60 60
FCC PART 15C AV FCC PART 15C AV
2
7z
0 2450 2462. 2474, 2486. 2498. 2510 0 2450 2462. 2474, 2486. 2493. 2510
Frequency (MHz) Frequency (MHz)
Fite no. ¢ 3w Chanber Data no. 51 Fite no. ¢ 3m Chamber Data no. @ 52
Dis. / Ant. @ 3m 2014 3115 [4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 i4580) Ant. pol. : HORIZONTAL
Limit i FCC PART 15C AV Limic i FCC PART 15C AV
Env. / Ins. Po23FC/54% Env. / Ins. 1 237C/54%
Engineer : Black Engineer : Black
EUT : NEO0 Wireless Dual Band Gigabit kecess EUT : N60O Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/M:EAPZ20
Power rating : DC 12V From hdapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Imput AC 120V/&0Hz
Test Mode : B02.11g 2462MHz Test Mode 802.11y 2462MHz
Ane. Cahle LHP Ewission Ant. Cable AP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuv) (dBuV/ ) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB] (dBuv) (dBuV/m) {dBuvV/ ) (dB)
1 2456.660 28.30 5.88 35.70 96.77 85.25 54.00 -41.25 Average 1 2457.260 258.31 5.88 35.70 101.50 100.38 54.00 -46.39 Average
2 2483.500 28.36 5.9z 35.70 45.41 43.89 54.00 10.01 Average Z  2483.500 25.36 5.8z 35.70 45.94 47.52 54.00 6.483 kverage
3 2500.000 28.40 5.94 35.70 40.20 35.84 54.00 15.16 Average 3 Z500.000 28.40 5.94 35.70 41.99 40.63 54.00 13.37 Average
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—inmp Factor —Ahwp Factor
2. The emission levels that are Z0dE below the official 2. The emission lewvels that are Z0dE below the official

limit are not reported. limit are not reported.
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Test Mode: IEEE 802.11n HT20

Data: 53 12015 ReportT\TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104) Data: 54 015 Report' TITP-LINKACS14Q1818-FCC ID-2.4G.EM6 (104)
Lewvel (dBu Date: 2014-12-05 Level (dBu\/m) Date: 2014-12-05
120 120
3
FCC PART|15C PAEK PART| 15C PAEK
60 60
0 2310 2333. 2356. 2379. 2402, 2425 0 2310 2333. 2356. 2379. 2402, 2425
Frequency {MHz) Frequency (MHz)
Fite no. : 3m Chanber Data no. 1 53 Fite no. : 3m Chamber Data no. 1 54
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 i4580) Ant. pol. : VERTICLL
Limit : FCC PART 15C PAEEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N600 Uireless Dual Band Gigabit kecess EUT : N600O Wireless Dual Band Gigabit Access
Point M/N:EAP2ZO0 Point M/M:EAPZZO
Power rating : DC 12V From hdapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Imput AC 120V/&0Hz
Test Mode : 802.11n HT20 2412MHz Test Mode : 802.11n HT20 2412MHz
int. Cable LMP Emission int. Cable LMP Emission
Ha. Freg. Factor Loss factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz} (dB/m)  (dB) (B} (dBuV) {dBuV/m) (dBuV/m) {dE) (MHz) {dB/m)  (dB) (dB) {dBuv) (dBU/m) (dBUV/ ) (dB)
1 2390.040 28.16 5.78 35.70 67.98 66.22 74.00 7.78 Peak 1 23%0.000 28.16 5.78 35.70 59.37 58.21 74.00 15.7% Peak
2 2400.000 258.18 5.80 35.70 o0. &7 88.95 74.00 -14.95 Peak 2 2400.000 28.18 5.80 35.70 54.66 §2.94 74.00 -5.94 Peak
3 2412.810 28.21 5.82 35.70 114.08 112.42 74.00 -35.42 Peak 3 2419.135 28.22 5.82 35.70 106.92 105.26 74.00 -31.26 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewmission Level= kntenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dB helow the official 2. The emission lewvels that are 20dB below the official
limit are not reported. limit are not reported.
Data: 55 File: F:i2015 ReportiT\TP-LINKIACS 14018 18-FCC ID-2.4G.EM6 (104) Data: 56 File: F:12015 Report\T\TP-LINK\ACS 14Q1818-FCC ID-2.4G.EM6 (104)
Level (dBuVim) Date: 2014-12-05 Level (dBuV/m} Date: 2014-12-05
120 120
3
3
2
60 2 60
C A FCC PART 15C AV
1
1
° 2310 2333. 2356. 23719. 2402, 2425 0 2310 2333. 2356. 2379. 2402, 2425
Frequency {MHz) Frequency (MHz)
Hite no. : 3m Charber Data no. : 55 Site no. 3m Chamber Data no. : 56
Dis. / hnt. : 3m 2014 3115 (4580) int. pol. : VERTICLL Dis. / lLnt. 3m 2014 3115 (4550) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV Limit FCC PART 15C AV
Env. / Ins. 1 23%C/54% Env. / Ins. 23%C/54%
Engineer : Black Engineer Black
EUT : Ne00 Wireless Dual Band Gigabit hecess EUT : N600 Wireless Dual Band Gigabit Access
Point M/N:EiP220 Point M/N:EAPZ20
Power rating : DC 12V From hdapter Inpur AC 120W/60H=z Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.1in HTZ0 2412MHz Test HNode : 802.11n HTZO 241ZMHz
int. Cable ANP Emission int. Cable ANP Emission
Ha. Freg. Factor Loss factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dBE/m)  (dB) (dE) (B} (dBuV/m) (dBuV/m) (dE) (MHz) (dE/m]  {dB) (dE) {dEuv) (dBuV/m) (dBuV/m) (dE)
1 2390.040 28.186 5.78 35.70 46.41 44.65 54.00 9.35 Average 1 2390.000 28.18 5.78 35.70 51.46 49.70 54.00 4.30 Average
2 2400.000 28.18 5.80 35.70 61.73 60.01 54.00 -6.01 Average 2 z400.000 26.18 5.80 35.70 64.42 62.70 54.00 -5.70 Average
3 2418.020 z3.z22 5.82 35.70 96.15 94.49 54.00 -40.49 Average 3 240%.875 25.19 5.80 35.70 100.15 95.44 54.00 -44.44 Average
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading Remarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading
—imp Factor —imp Factor
2. The emission levels that are 20dB helow the official 2. The emission lewvels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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Data: 69 File: F:i20115 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 70 File: F:2015 ReportTITP-LINKIACS 14Q1818-FCC ID-2.4G.EME (104)
120 Lewvel (dBuVim) Date: 2014-12-05 120 Lewvel (dBuV/m) Date: 2014-12-05
1
FCC PART 15C PAEK FCC PART 15C PAEK
60 60
shibg b,
0 2450 2462. 2474, 2486. 2498. 2510 0 2450 2462. 2474, 2486. 2498, 2510
Frequency (MHz) Frequency (MHz)
Site no. 3m Charber Data no. 69 Site no. 3w Chamber Data no. 70
Dis. / int. Im 2014 3115 [4580) int. pol. HORIZONTAL Dis. / Ant. 3m 2014 3115 (4580) Ant. pol. : VERTICAL
Limit FCC PART 15C PAEE Limic FCC PART 15C PAEEK
Env. / Ins. 23*C/54% Env. / Ins. 23*%C/54%
Engineer : Black Engineer Black
EUT : N60O Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode 802.11n HTZ0 Z46ZMHz Test Mode §0Z.11n HTZO0 Z46ZMHz
Ane. Cahle LHP Ewission Ant. Cable AP Emission
o Fredq. Factor Loss factor Reading Level Limits Margin Remark No Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuW}) (dBuV/m) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB} (dBuv) (dBuV/m) {dBuV/m) (dB)
1 z4ez.720 28.32 5.89 35.70 113. 45 111.9& 74.00 -37.96 Peak 1 2457.9zZ0 28.31 5.88 35.70 105.31 103 .80 74.00 -29.80 Peak
2 2483.500 28.36 5.92 35.70 64.93 63.51 74.00 10.49 Peak 2 z483.500 258.36 5.92 35.70 56.59 55.17 74.00 158.83 Peak
3 2500.000 28.40 5.94 35.70 55.64 54.28 74.00 19.72 Peak 3 2£500.000 28.40 5.94 35.70 52.67 51.31 74.00 22.69 Peak

Remarks: 1.

Emission Level= Antenna Factor + Cahle Loss + Reading
-hmp Factor
2. The emission levels that are 20dB below the official

Data: 71

limit are not reported.

File: F:i2015 ReportiTiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104)

Date: 2014-12-05

Remarks: 1.

Data: 72
Lewvel (dBuV/m)

Emission Level= Antenna Factor + Cable Loss + Reading

-Lmp Factor
The emission levels that are 20dE below the official
limit are not reported.

File: F:2015 ReportTiTP-LINKIACS 14Q1818-FCC ID-2.4G.EM6 (104)

Date: 2014-12-05

Lewvel (dBuVim)
120 120
1
1
60 60
FCC PART 15C AV FCC PART 15C AV
2
2
3 3
0 2450 2462. 2474, 2486. 2498. 2510 0 2450 2462. 2474, 2486. 2493. 2510
Frequency (MHz) Frequency (MHz)
Jite no. Jm Chawher Data no. 71 Site no. 3m Chamber Data no. Tz
Dis. / Ant. : 3m 2014 3115 [4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 {4580} Ant. pol. : HORIZONTAL
Limit i FCC PART 15C AV Limic i FCC PART 15C AV
Env. / Ins. @ 23%C/54% Env. / Ins. : 23%C/54%
Engineer Black Engineer Black
EUT : NEOO VUireless Dual Band Gigabit kccess EUT : N60O Wireless Dual Band Gigabit Access
Foint M/H:E&P220 Paint  M/M:EAP220
Power rating : DC 12V From idapter Input AC 120V/60Hz Power rating : DC 12V From hdapter Input AC 120V/&0Hz
Test Hode 602.11n HT20 2462MHz Test Mode 802.11n HT2O 2462MHz
knt.  Cakle  AMP Ewission Ant. Cahle  AMP Emission
Ho. Freg. Factor Loss factor PReading Level Limits HNargin Remark No. Freq. Factor Loss factor Reading Level Limits MNargin Remark
(MHz) (dB/m)  (dB) (dE) (ABuV) (dBu¥/m) {dBuUV/ ) (dE) (MHz) (dB/m)  {dB) (dEB) (dBuv) (dBuV/m) (dBuV/m) (dB)
1 2459.600 28.31 5.88  35.70 94.80 93.29 54.00 -39.29 Average 1 2463.320 zG.32  5.89 35.70 99.05 37.56 54.00 -43.56 Average
2 2483.500 28.36 5.9z 35.70 4z.90 41.48 54.00 12.52 Average Z  2483.500 25.36 5.8z 35.70 45.24 46.82 54.00 7.18  lLverage
3 2500.000 28.40 5.94  35.70 39.87 38.51 54.00  15.49 Average 3 2500.000 28.40 5.94 35.70 41.79 40.43 54.00  13.57 Average

Emission Lewvel= Antenna Factor + Cable Loss + Reading

—inmp Factor
2. The emission levels that are Z0dE below the official
limir are not reported.

Remarks: 1.

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading

—Ahwp Factor
The emission levels that are Z0dE below the official
limit are not reporced.

Audix Technology (Shenzhen) Co., Ltd.
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Test Mode: IEEE 802.11n HT40

Data: 85 12015 ReportT\TP-LINKIACS 1401818-FCC ID-2.4G.EM6 (104) Data: 86 015 Report' TITP-LINKACS14Q1818-FCC ID-2.4G.EM6 (104)
Lewvel (dBu Date: 2014-12-05 Level (dBu\/m) Date: 2014-12-05
120 120
4
4
il FCC PART| 15C PAY 4 )"M PART| 15C PAI
1 Iﬁ(/
60 60
0 2310 2338. 2366. 2394. 2422, 2450 0 2310 2338. 2366. 2394. 2422, 2450
Frequency {MHz) Frequency (MHz)
Fite no. : 3m Chanber Data no. H=2) Fite no. : 3m Chamber Data no. =1
Dis. / Ant. : 3m 2014 3115 (4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2014 3115 i4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PAEEK Limit : FCC PART 15C PAEK
Env. / Ins. 1 23%C/54% Env. / Ins. 1 23%C/54%
Engineer : Black Engineer : Black
EUT : N600 Uireless Dual Band Gigabit kecess EUT : N600O Wireless Dual Band Gigabit Access
Point M/N:EAP2ZO0 Point M/M:EAPZZO
Power rating : DC 12V From hdapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Imput AC 120V/&0Hz
Test Mode : B02.11n HT40 2422MHz Test Mode : 802.11n HT40 2422MHz
int. Cable LMP Emission int. Cable LMP Emission
Ha. Freg. Factor Loss factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz} (dB/m)  (dB) (B} (dBuV) {dBuV/m) (dBuV/m) {dE) (MHz) {dB/m)  (dB) (dB) {dBuv) (dBU/m) (dBUV/ ) (dB)
1 2387.580 28.15 5.78 35.70 7i.11 69.34 74.00 4.66 Peak 1 23587.840 28.15 5.78 35.70 73.88 7.1l 74.00 1.68 FPeak
2 2390.000 28.186 5.78 35.70 68,47 64.71 74.00 9.29 Peak 2 £390.000 28.18 5.78 35.70 70.93 69.17 74.00 4.83 Peak
3 2400.000 28.18 5.80 35.70 82.33 80.61 74.00 -6.61 Peak 3 z400.000 26.18 5.80 35.70 85.43 86.71 74.00 -12.71 Peak
4 2420.4e0 28.23 5.83 35.70 103.29 101.65 74.00 -27.65 Peak 4 2425.220 28.24 5.83 35.70 n07.86 106.23 74.00 -32.23 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—imp Factor —lmp Factor
2. The emizsion levels that are 20dB kelow the official 2. The emizsion levels that are Z0dE below the official
Data: 87 TiTP-LINKIACS 14018 18-FCC ID-2.4G.EM6 (104) Data: 88 015 ReportTITP-LINKIACS14Q1818-FCC ID-2.4G.EM6 (104)
Level (dBuVim) Date: 2014-12-05 Level (dBuV/m} Date: 2014-12-05
120 120
60 2 60
P 3
1 2
° 2310 2338. 2366. 2394, 2422, 2450 0 2310 2338. 2366. 2394. 2422, 2450
Frequency {MHz) Frequency (MHz)
Hite no. : 3m Charber Data no. @ 87 Site no. 3m Chamber Data no. : 88
Dis. / hnt. : 3m 2014 3115 (4580) int. pol. : HORIZCNTAL Dis. / lLnt. 3m 2014 3115 (4550) Ant. pol. : WERTICAL
Limit : FCC PART 15C AV Limit FCC PART 15C AV
Env. / Ins. 1 23%C/54% Env. / Ins. 23%C/54%
Engineer : Black Engineer Black
EUT : Ne00 Wireless Dual Band Gigabit hecess EUT : N600 Wireless Dual Band Gigabit Access
Point M/N:EiP220 Point M/N:EAPZ20
Power rating : DC 12V From hdapter Inpur AC 120W/60H=z Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.1in HT40 2422MHz Test HNode : 802.11n HT40 2422MHz
int. Cable ANP Emission int. Cable ANP Emission
Ha. Freg. Factor Loss factor Reading Level Limits Margin Remark Na. Freq. Factor Loss  factor  Reading Level  Limits Margin Remark
(MHz) (dBE/m)  (dB) (dE) (B} (dBuV/m) (dBuV/m) (dE) (MHz) (dE/m]  {dB) (dE) {dEuv) (dBuV/m) (dBuV/m) (dE)
1 2390.000 28.186 5.78 35.70 53.98 52.22 54.00 1.78 Average 1 2385.800 28.15 5.78 35.70 49.87 45.10 54.00 5.90 Average
2 2400.000 28.18 5.80 35.70 58.83 57.11 54.00 -3.11 Average 2 2390.000 26.186 5.78 35.70 45.59 46.83 54.00 7.17  Average
3 24z24.100 28.23 5.83 35.70 94.07 9z.43 54.00 -35.43 Average 3 2400.000 25.18 5.80 35.70 55.82 54.10 54.00 -0.10 Average
4 Z417.240 28.22 5.82 35.70 87.17 85.51 54.00 -31.51 Average
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—imp Factor Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
2. The emission levels that are 20dB helow the official —Lwp Factor
limit are not reported. 2. The emission lewvels that are Z0dE below the official

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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Data: 99 File: F:i2015 Report'TiTP-LINKIACS 14018 18-FCC ID-2.4G.EMG (104) Data: 100 File: F:2015 ReportT\TP-LINKIACS 14Q1818-FCC ID-2.4G.EMG (104)

Lewvel (dBuVim) Date: 2014-12-05 120 Lewvel (dBuV/m)

Date: 2014-12-05

120

FCC PART 15C PAEK FCC PART 15C PAEK
r S
4
60 60
0 2425 2442, 2459, 2476. 2493, 2510 0 2425 2442, 2459, 2476. 2493. 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3m Charber Data no. : 9% Site no. : 3m Chamber Data no. : 100
Dis. / int. @ 3m 2014 3115 [4580) int. pol. : VERTICAL Dis. / Ant. @ 3m 2014 3115 (4580) Ant. pol. : HORIZCONTAL
Limit : FCC PART 15C PAEE Limic : FCC PART 15C PAEEK
Env. / Ins. : 23%C/54% Env. / Ins. : 23%C/54%
Engineer : Black Engineer : Black
EUT : N60O Wireless Dual Band Gigabit Access EUT 1 N600 Wireless Dual Band Gigabit Access
Point M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From Adapter Input AC 120V/60Hz Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test HMode : 50Z.11n HT40 Z45ZMHz Test Mode : 802.11n HT40 245ZMHz
Ane. Cahle LHP Ewission Ant. Cable AP Emission
No. Fredq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Lewvel Limits Margin Remark
(MHz) (dB/m)  (dE) (dE) (dBuW}) (dBuV/m) {dBuV/m) (dE] (MHz) (dB/m)  (dB) (dB} (dBuv) (dBuV/m) {dBuV/m) (dB)
1 2443.1590 28.28 5.86 35.70 103.75 10z2.19 74.00 -28.19 Peak 1 2435.285 28.28 5.85 35.70 107,18 105.59 74.00 -31.59 Peak
2 2483.500 28.36 5.92 35.70 66.78 65.36 74.00 5.64 Peak 2 z483.500 258.36 5.92 35.70 7z2.05 70.63 74.00 3.37 Peak
3 2500.000 28.40 5.94 35.70 55. 46 57.10 74.00 16.90 Peak 3 2486.965 28.37 5.92 35.70 T1.65 70.24 74.00 3.76 Peak
4 z500.000 256.40 5.94 35.70 61.37 60.01 74.00 13.99 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—hnmp Factor Remarks: 1. Ewmission Level= kntenna Factor + Cable Loss + Reading
2. The emission levels that are Z0dB below the official —lmp Factor
limit are not reported. 2. The ewmission lewvels that are 20dB below the official
Data: 101 File: F:2015 ReportTiTP-LINKIACS 14013 18-FCC ID-2.4G.EMG (104) Data: 102 F
Level (dBuVim) Date: 2014-12-05 120 -8ve! (dBuVIm) Date: 2014.12-05
120
60
6o FCC PART 15C AV FCC PART 15C AV
7 2
3 3
03425 2442, 2459. 2476. 2493. 2510 %15 2442, 2459. 2476, 2493, 2510
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chanber Data no. @ 101 Site no. i 3m Chamber Data no. : 102
Dis. / Ant. : 3m 2014 3115 (4580} Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2014 3115 {4580} Ant. pol. : VERTICAL
Limit : FCC PART 15C AV Limic t FCC PART 15C av
Env. / Ins. : 23°C/54% Env. / Ins. : 23+C/54%
Engineer : Black Engineer : Black
EUT : N600 Wireless Dual Band Gigabhit kccess EUT : NG00 Wireless Dual Band Gigabit Lceess
Foint M/N:EAP220 Point M/N:EAPZ20
Power rating : DC 12V From idapter Input AC 1Z0W/60H=z Power rating : DC 12V From Adapter Input AC 120V/60Hz
Test Mode : 802.11n HT40 2452MHz Test Mode : 802.11n HT40 2452MHz
Ane. Cahle LHP Emission int. Cable AMP Emission
Ho. Freq. Factor Loss factor Reading Level Limits Margin Remark No. Freq. Factor Loss factor Reading Level Limits Margin Remark
(MHz) (dB/m)  (dB) (dE) (dBuv) (dBuV/ ) {dBuV/m) (dE] (MHz] {dB/w]  {dB) (dB) {dBuv) (dBuV/m) {dBuV/m) (dB)
1 2435.9865 28.26 5.85 35.70 95.00 23.41 54.00 =-39.41 Average 1 2453.815 258.30 5.88 35.70 94.84 83.32 54.00 =-39.32 Average
2 2483.500 28.36 5.9z 35.70 50.30 45.88 54.00 5.12 Average 2 2483.500 28.386 5.92 35.70 50.74 49.32 54.00 4.68 Average
3  2500.000 28.40 5.94 35.70 43.33 41.97 54.00 12.03 Average 3 z500.000 25.40 5.94 35.70 43.48 4z.13 54.00 11.87 Average

Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading
—lmp Factor
2. The emission lewvels that are Z0dE below the official
limit are not reported.

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading

—inmp Factor
2. The emission levels that are Z0dE below the official
limir are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent E4446A US44300459 | Apr. 28,14 | 1 Year
2. Spectrum Agilent N9030A MY51380221 | Oct.29, 14 | 1Year
Attenuator .
3. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 | 1 Year
4. RF Cable Hubersuhner | SUCOFLEX102 28620/2 Apr. 28,14 | 1 Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the fundamental
frequency was measured by spectrum analyzer with 100kHz RBW and 300kHz VBW. The 6dB
bandwidth is defined as the total spectrum the power of which is higher than peak power minus 6dB.

7.4.Test Results

EUT: N600 Wireless Dual Band Gigabit Access Point
M/N: EAP220
Test date: 2015-01-23 Pressure: 101.6£1.0 kpa Humidity: 50.913.0%
T ture:20.110.6
Tested by: Black Yan Test site: RF site oce rperature
-6dB bandwidth Limit
MH imi
Test Mode CH (MHz) (KHz)
ANT 1 ANT 2
CHI1 6.993 6.725 >500
11b CH6 6.953 6.563 >500
CHI11 6.930 6.803 >500
CHI1 16.58 16.53 >500
11g CH6 16.60 16.50 >500
CHI11 16.59 16.56 >500
CH1 17.82 17.82 >500
I1n
CH6 17.82 17.78 >500
HT20
CHI11 17.51 17.74 >500
1 CH3 36.58 36.48 >500
. CH6 36.59 36.51 >500
HT40
CH9 36.56 36.51 >500
Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080



AUDIX }

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:TE7EAP220 page 7-2
ANT 1:
Test Mode: IEEE 802.11b TX Test Mode: IEEE 802.11g TX
Test CHI1: 2412MHz Test CH1: 2412MHz

Commar Prmg 2813000000 Girtr
Trig: Fras Sm Lt < 1B
im0

[Center 2402 GHr
i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes
11.636 MHz

Transmit Freq Error ~208.430 iy QW Powar

x dB Bandwidth 503 MHz x d8

“Bpan 30 MHz
Bwrep 1833

.00 %
41,00 48

Commar Prmg 2813000000 Girtr
Trig: Fras Sm Lt < 1B
im0

icanter 2412 GHz “Bpan 30 MHz
i B 100 kg FVEW 00 kHE Bwep .90

Occupled Bandwidih Toinl Powes 26.6 diBm
16.577 MHz

Transmit Freq Error 03 ks QW Powar 900 %

x dB Bandwidth T8.58 MHz x d8 -i.00 d8

Test CH6: 2437MHz

Comer Frpg FAFSOM Grix

Rdmes 34

i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes
11.709 MHz

Transmit Freq Error O Power

x df Bandwidih = dfl

Trig: Fras Bum Lt < 1B

“Bpean 30 MHz
Bwrep 1833 m

277 digm

.00 %
.00 48

Commar Prmg EARHI0000 Gt e St Hanw
Trig: Fras Bum Lt < 1B
im0

icenter 2437 Ghz “Bpean 30 MHz
i B 100 kg FVEW 00 kHE Bwep .90

Occupled Bandwidih Toinl Powes 6.7 diBm
16.575 MHz

Tranumit Freq Error 20,045 kb Ol Powar

x dB Bandwidih 1660 MHx = d8

Test CH11: 2462MHz

Comer Frpg FSlI00000 Grix

Rdmes 34

[Center 2482 GHr
i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes
11.602 MHz

Tranumit Freq Error =108 kg Ol Powar

x dB Bandwidth 930 MHz x d8

Trig: Fras Bum Lt < 1B

“Bpean 30 MHz
Bwrep 1833 m

270 digm

.00 %
41,00 48

gt e o e PR =

Commar Frmg £ SI0000 Grtr R St Hanw
Trig: Fras Bum Lt < 1B
im0

icenter 2482 Gz “Bpean 30 MHz

i B 100 kg FVEW 00 kHE Bwep .90

Occupled Bandwidih Toinl Powes 6.8 diBm
16.554 MHz

Transmit Freq Error - L F QW Powar

x dB Bandwidth T8.58 MHz x d8

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Test Mode: IEEE 802.11n HT40 TX

Test CH1: 2422MHz

Commar Prmg 2813000000 Girtr
Trig: Fras Sm Lt < 1B
im0

iCenter A2 GHz T Bpan 30 MHz
i B 100 kg FVEW 00 kHE Bwep .90

Occupled Bandwidih Toinl Powes 24.9 diBm
17.745 MHz

Transmit Freq Error f QW Powar 900 %

x dB Bandwidth F x d8 -i.00 d8

Comer Frpg FAFMNOOM Grix

Aade Sod biaoe

Trig: Fras Sum Lt < 1B

Rdmes 34

[Cenier 2433 GHr
i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes
36.257 MHz

Transmit Freq Error 34,5040 WMz QW Powar

x dB Bandwidth 1 MHz x d8

Bpean 50 MHz
Swrap A8 m

6.3 digm

.00 %
41,00 48

Test CH4: 2437MHz

Commar Prmg EARHI0000 Gt
Trig: Fras Bum Lt < 1B
im0

iCenter 2437 GHz T Bpan 30 MHz
i B 100 kg FVEW 00 kHE Bwep .90

Occupled Bandwidih Toinl Powes
17.745 MHz

Tranumit Freq Error 12,848 ki Ol Powar

x dB Bandwidth 1782 MHz x d8

gt e o e PR

Comer Frpg FAFSOM Grix

Aade Sod biaoe

Trig: Fras Bum Lt < 1B

Rdmes 34

icenter 2437 Ghz
i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes
36.261 MHz

Transmit Freq Error -2, 300 kg QW Powar

x dB Bandwidth 358 MHz x d8

6.6 diEm

.00 %
41,00 48

Test CH11: 2462MHz

Commar Frmg £ SI0000 Grtr
Trig: Fras Bum Lt < 1B
im0

iCanter 2482 GHz T Bpan 30 MMz
i B 100 kg FVEW 00 kHE Bwep .90

Occupled Bandwidih Toinl Powes 24.9 diBm
17.734 MHz

Transmit Freq Error TRFL YT QW Powar 900 %

x dB Bandwidth 17.81 MHz x d8 -i.00 d8

Test CH7: 2452MHz

Comar Frpg F o000 Grix

Trig: Fras Sum Lt < 1B

Rdmes 34

[Center 2452 GHr
i BW 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes
36.260 MHz

Transmit Freq Error =31 4T3 ke QW Powar

x dB Bandwidth .50 MHz x d8

Bpean &0 MHz
Swrap A8 m
1

6.3 digm

Audix Technology (Shenzhen) Co., Ltd.
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ANT 2:

Test CHI1: 2412MHz

Test Mode: IEEE 802.11b TX

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

gt e o e PR

[Center 2402 GHr

i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes

11.596 MHz
Tranumit Freq Error -21.847T ks W Powear
x df Bandwidih B.T25 MHx = d8

Commar Prmg 2813000000 Girtr
Trig: Fras Sm Lt < 1B
im0

“Bpean 30 MHz
Bwrep 1833 m

gt e o e PR

Comer Frpg F41 3000000 Grix

Trig: Fras Sm Lt < 1B

Rdmes 34

[Center 2402 GHr

i B 100 kg FVEW 00 kHE

Occupled Bandwidih Toinl Powes

16.535 MHz
Tranumit Freq Error =1l 214 kM W Powear
x df Bandwidih 18.53 MHx = d8
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Test Mode: IEEE 802.11n HT20 TX
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8. OUTPUT POWER TEST

8.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. Spectrum Agilent N9030A MY51380221 | Oct. 29,14 1Year
2. Power meter Anritsu ML2487A 6K00002472 | Apr. 28,14 1Year
3. Power sensor Anritsu MA2491A 0033005 Apr. 28,14 1Year
4. A?ze(l)’(‘;gt)"r Agilent 8491B MY39262165 | Apr.28,14 | 1Year
5. RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr. 28,14 1Year

8.2.Limit (FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak output Power shall not
exceed 1W(30dBm), As an alternative to a peak power measurement, compliance with the

one Watt limit can be based on a measurement of the maximum conducted output power.
Maximum Conducted Output Power is defined as the total transmit power delivered to all antennas
and antenna elements averaged across all symbols in the signaling alphabet when the transmitter is
operating at its maximum power control level.

8.3.Test Procedure

1, Connected the EUT’s antenna port to measure device by 26dB attenuator.

2, For IEEE 802.11b/g and IEEE802.11n HT20 modes, use a power meter which bandwidth is
20MHz, above the bandwidth of signals, to measure out output power in each mode.

3, For IEEE802.11n HT40 mode, since the signal bandwidth is nearly 40MHz, which is above
20MHz bandwidth of power sensor of ML2491A. use the test method descried in
KDB558074 clause 9.2.2.

1) Set the RBW=1MHz and VBW =3MHz

2) Set the span at least 1.5 times the OBW

3) Detector = RMS

4) Sweep time = auto couple

5) allow trace to fully stabilize

6) use the spectrum amalyser’s integrated band power measurement function with band limits
set equal to the EBW band edges.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.4.Test Results
EUT: N600 Wireless Dual Band Gigabit Access Point
M/N: EAP220
Test date: 2015-03-12 Pressure: 101.4£1.0 kpa Humidity: 50.613.0%
Tested by: Black Yan Test site: RF site }“Cemperature.23. 1206
Test Average Power Limit
Mode CH (dBm) (dBm)
ANTI ANT2 Total
CH1 18.81 18.43 21.63 30
11b CH6 18.68 18.29 21.50 30
CHI11 18.48 18.45 21.48 30
CH1 18.93 18.52 21.74 30
l1g CH6 18.76 18.25 21.52 30
CHI11 17.65 17.52 20.60 30
11n CH1 17.92 17.62 20.78 29
HT20 CH6 17.81 17.39 20.62 29
CHI11 16.63 16.64 19.65 29
11n CH3 17.36 17.44 20.41 29
HT40 CH6 16.71 17.31 20.03 29
CH9 16.29 16.55 19.43 29
Conclusion: PASS
Note:

1. 11b/guse CDD Mode, for power measurement, the array Gain=0dB,
the directional gain=4dBi+0dB=4dBi <<6dBi
2. 11nuse MIMO mode, the directional gain=4dBi+10log2=7dBi>6dB1i

The Power limit should be reduced by 1dB
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ANT 1:
Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
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9. POWER SPECTRAL DENSITY TEST

9.1.Test Equipment

Item| Equipment Manufacturer Model No. Serial No. Last Cal. Cal.
Interval
1. Spectrum Agilent N9030A MY51380221 | Oct. 29,14 | 1Year
Attenuator .
2. (20dB) Agilent 8491B MY39262165 | Apr. 28,14 | 1 Year
3 RF Cable Hubersuhner | SUCOFLEX102 28610/2 Apr. 28,14 | 1 Year

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval
of continuous transmission.

9.3.Test Procedure

1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set the test frequency as center frequency, Set RBW=3KHz,VBW=10KHz,Span large enough
capture the entire frequency, Read out maximum peak level frequency

3. Set the frequency read from produce 2 as center frequency, then set the span=300KHz, Sweep
time=Span/RBW, Then Max hold, read out each mode and each ANT's Power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude
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9.4.Test Results
EUT: N600 Wireless Dual Band Gigabit Access Point
M/N: EAP220
Test date: 2015-03-12 Pressure: 101.4+1.0 kpa Humidity: 50.613.0%
T ture:23.110.6
Tested by: Black Yan Test site: RF site og HHperature
Power density (dBm/3KHz ) Limit
Test Mode CH IBm/
ANTI ANT2 Total (dBm/3KHz)
CH1 -2.774 -3. 048 0.100 7
11b CH6 —1. 547 -2.793 0.880 7
CHI11| -3.388 -3.807 -0.580 7
CH1 —6. 627 -5.625 -3.090 7
l1g CH6 —4. 767 —-4.594 -1.670 7
CHI11 | -6.237 -6. 791 -3.490 7

Power density (dBm/3KHz ) Limit
Test Mode CH (dBm/3KHz)
ANT1 ANT?2 Total
1 CH1 -7.197 -6.988 -4.080 7
n CH6 | -4360 | -4.750 ~1.540 7
HT20
CH11 -6.994 -6.563 -3.760 7
11n CH3 -11.389 -9.157 -7.120 7
HT40 CH6 -10.157 -7.346 -5.520 7
CH9 -8.330 -10.145 -6.130 7
Conclusion : PASS
Note:

1. 11b/guse CDD Mode, for power density measurement,
the directional gain=4dBi+10log2=7dB1>6dB1
The limit should be reduced by 1dBm/MHz

2. 11n use MIMO mode, the directional gain=4dBi+10log2=7dB1
The limit should be reduced by 1dBm/MHz
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ANT 1:

Test Mode: IEEE 802.11b TX
Test CH1: 2412MHZ

Test Mode: IEEE 802.11g TX
Test CHI1: 2412MHZ
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Test Mode: IEEE 802.11n HT20 TX

Test Mode: IEEE 802.11n HT40 TX
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ANT 2:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Test Mode: IEEE 802.11g TX

Cevver 24130500 G
Fhles B 10k

Bpan 30,0 kHz

FVEW 18 khr 100.0 % {180 pats)

L]

e L i i e e e L S e

Bpan 30,0 kHz

FVEW 18 khr FEweep 100.0 8 {1801 pis)

Ceraer 24367580 Gz
#hes BW L0 kHz

Span 30,0 kM2

FVEW 18 kHz FEweep 100.0 s {1801 pis)

Test CH6: 2437MHz

P

&
K g T L Lk SR TN P d....-,h,_*__,‘.__J,_____‘_I

P

Ceraer 24307300 Gz
#Hes BW L0 kHz

Span 30,0 kM2

FVEW 18 kHz FEweep 100.0 s {1801 pis)

[ by iy o B by g b b ey i by e

Bpan 30,0 kHz

FVEW 18 khr FEweep 100.0 8 {1801 pis)

P TIT N  Rpr T E Pr)
L T N (S s Ty \"""""' 2

Bpan 30,0 kHz

FVEW 18 khr FEweep 100.0 8 {1801 pis)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15080




AUDIX )

ECC ID:TETEAP220

AUDIX Technology (Shenzhen) Co., Ltd.

page Q.6

Test Mode: IEEE 802.11n HT20 TX

Test Mode: IEEE 802.11n HT40 TX
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10.MPE ESTIMATION

10.1.Limit for General Population/ Uncontrolled Exposures

Frequency Power density (mW/cm?) | Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30
Frequency(MHz) | Power density (mW/ cm?) Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30

Note: F= Frequency in MHz
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10.2. Estimation Result

EUT: N600 Wreiless Dual Band Gigabit Access Point
M/N: EAP220
Test date: 2015-03-15 Pressure: 101.4£1.0 kpa Humidity: 50.113.0%
Tested by: Black Yan Test site: RF site Temperature:23.910.6 C
Test g;;ll(l ; Output Antepna Antgnna
Mode CH Power Power Galp Qam MPE
(dBm) (mW) (dBi) (Linear)
CH1 21.63 145.55 4.0 2.51 0.0728
11b CH6 21.50 141.25 4.0 2.51 0. 0706
CH11 21.48 140.60 4.0 2.51 0.0703
CH1 21.74 149.28 4.0 2.51 0.0746
l1g CH6 21.52 141.91 4.0 2.51 0.0709
CH11 20.60 114.82 4.0 2.51 0.0574
CH1 20.78 119.67 4.0 2.51 0. 0598
HlTlgo CH6 20.62 115.35 4.0 2.51 0. 0577
CH11 19.65 92.26 4.0 2.51 0. 0461
'n CH3 20.41 109.90 4.0 2.51 0. 0549
HT40 CH6 20.03 100.69 4.0 2.51 0. 0503
CH9 19.43 87.70 4.0 2.51 0. 0438

PG
MPE=——— (R=20cm)

4nR
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11. ANTENNA REQUIREMENT

11.1. STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

11.2. ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are Dipole antenna that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain of
the transmit antenna is 4dBi.
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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